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This catalog contains spare parts of the HK 36 T series manufactured in 1996 or later. Serial

Preface

numbers applicability is specified for each unit.

The numbering of the spare part groups and the page numbers are the same. “D" stands for
data pages, while “P” stands for picture pages. “D"-pages should be perforated on the left

margin and “P"-pages on the right margin.

Thie material presented in this catalog is divided into chapters. All pages are listed in the “List
of Effective Pages”, the corresponding paragraph titles are given in the table of contents on the

first page of each chapter.

Any revision of this catalog should be confirmed in the Revision Check List.
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CHAPTER 11 - INTERIORS

INTERIOR

PLACARDS © 1100-01-00/1
SEATS AND FLOOR CARPET | 1100-02-00/1
SIDE COVER | 1100-03-00/1

ELECTRICAL INTERIOR

MIC AND SPEAKERS ‘ ‘ 1100-05-00/1
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ASSEMBLY NO.:  1100-01-C0
ASSEMBLY NAME: PLACARDS

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

Date Of Issue:
1 Jul 2010

1

“QTY. PER

1 |Part NO: ASSEMBLY

1 |PLACARDS (GERMAN) A00383 1

PLACARDS (ENGLISH) A00382 1

3 |PLACARDS (FRENCH) On Request 1
Revision No.: Page No.:
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ASSEMBLY NO.:  1100-02-00 A VALID FOR SERIAL NOS.

ASSEMBLY NAME: SEATS AND FLOOR CARPET 36.501 AND SUBSEQUENT
. QTY. PER
ASSEMBLY
1 |SEAT SHELL LEFT ON REQUEST 1
2 |SEAT SHELL RIGHT ON REQUEST 1
3 |SEAT CUSHION LEFT HK36.181090 1
4 |SEAT CUSHION RIGHT HK36.181080 1
5 |CONTROL STICK BAG DV2.181060 2
6 |TAPER CUSHION (OPTIONAL) DV2.181210 2
7 |FLOOR CARPET LEFT DV2.181101 _ 1
8 |FLOOR CARPET RIGHT IDv2.181100, N ______1
Date Of Issue: Revision No.: Page No.: .
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ASSEMBLY NO.:  1100-03-00 ‘ . VALID FOR SERIAL NOS.
ASSEMBLY NAME: SIDE COVER 36.501 AND SUBSEQUENT

|Part NO:

1 |SIDE COVER LEFT DV2.181040 1
2 |SIDE COVER RIGHT DV2.181030 ' 1
Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:  1100-05-00
ASSEMBLY NAME: MIC AND SPEAKER

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

Date Of Issue.
1 Jul 2010

1 "

QY. PER

“|Part NO:  ASSEMBLY

1 |SPEAKER 6C5FR 1

2 |COVER 820-3900-04-01 1

3 |BOOMMIC (BECKER) NO000038 1
Revision No.: Page No.:

D/1100-05-00A
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CHAPTER 12 - OPTIONS

INTERIOR

SEAT BELT ASSEMBLY 1200-00-01/1
SUN PROTECTION 1200-02-00/1
ELT-MOUNTING ‘ 1200-03-00/1
BAGGAGE NET | 1200-04-00/1
FIRE EXTINGUISHER 1200-05-00/1
ACCESSORIES FORCLAP WING 1200-06-00/1
ACCESSORIES 1200-07-00/1
OUTSIDE COVER - 1200-08-00/1
HEADSETS  1200-09-00/1
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4Jul2010 1 D/1200-00-00/1




@ Diamond

AIRCRAFT

HK36 T

Parts Catalog

Date Of Issuer:
1Jul 2010

Revision No.:

1

Page No.:
P/1200-00-01/1




“p Diamond

AIRCRAFT

HK36 T

Parts Catalog

ASSEMBLY NO.:  1200-00-01

ASSEMBLY NAME: SEAT BELT ASSEMBLY

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

Part NO: SEMBLY

1 [SEATBELT 4-01-660201 1

2 |SEAT BELT 4-01-670201 1
Date Of Issue: Revision No.: Page No.:

1 Jul 2010
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ASSEMBLY NO.:  1200-02-00 VALID FOR SERIAL NOS.
ASSEMBLY NAME: SUN PROTECTION ‘ 36.501 AND SUBSEQUENT
1 |SUN PROTECTION KIT DV2.181800 1
2 |FRAME LEFT DV2-2500-01-01-LH 1
3 |FRAME RIGHT DV2-2500-01-01-RH 1
4 |SUCTION CUP 1.1.401208 4
5 |SELF-LOCKING NUT " |DIN98O-VM4-A2 4
6 |WASHER DIN125-AM4-ZP 4
7 |PROTECTION CLOTH 181860 1
Date Of Issue: Revision No.: : Page No.:

1 Jul 2010 1 D/1200-02-00/1
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ELT Modsl E~07 (ACK TECHNOLOGIES INC.)
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ASSEMBLY NO.:  1200-03-00
SSEMBLY NAME: ELT-MOUNTING

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

~1Jul 2010

1

_ |Part NO: ASSEMBLY
1 |MOUNTING DV2-5361-00-18 1
-2 |LOCKING FOR ACK DV2-2562-03-01 1
3 |LOCKING FOR POINTER DV2-5361-00-16 1
4 |LOCK V26S04-5AGV 2
5 |MOUNT 99R10-01A1 2
6 |WASHER V2600-LW-7 2
7 |NUT 10-01_A1 2
8 |BOLT 1SO7380-M3X10-A2 4
9 |SELF-LOCKING NUT DIN985-M3-A2 4
10 |WASHER DIN134-A3.2-ZP 4
Date Of Issue: Revision No.: Page No.:

D/1200-03-00/1
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ASSEMBLY NO.:  1200-04-00 : VALID FOR SERIAL NOS.
ASSEMBLY NAME: BAGGAGE NET 36.501 AND SUBSEQUENT
ITEM[NAME e QTY. PER
NOp e Part NO: ASSEMBLY
1 |BAGGAGE NET HK36.128810 1
2 |BAGGAGE NET BOLT DV2-2553-10-02 1
3 |RIVET NUT UM-6-R 6
4 |WASHER DIN125-6.2-A2 10
5 BOLT LN9037-06022 14

| 6 [SLEEVE BU2-08-06-0060-C1 4

Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO..  1200-05-00 VALID FOR SERIAL NOS.

ASSEMBLY NAME: FIRE EXTINGUISHER 36.501 AND
SUBSEQUENT

1 |FIRE EXTINGUISHER AND MOUNT DAI-9026-200 1

Date Of Issue: Revision No.: - Page No.:
1 Jul 2010 1 D/1200-05-00/1
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ASSEMBLY NO.:  1200-06-00
ASSEMBLY NAME: ACCESSORIES FORCLAP WING

" VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

{Part NO:

1 |STRAP N000034 ‘ 2
2 |EYE BOLT DIN580-M8-A2 2
3 |ROD 820-1000-01-09 2
4 |ROD 820-1000-01-05 2
5 |INUT DIN315-M10 2
6 |BOLT 820-7100-01-05 1
7 |PAD FOR B-BOLT DV2-1200-00-01 2
8 |BOLT DIN933-M8X30-8.8-YZP 2
9 |NUT BN644-M8-A3 2
10 |WHEEL T*C WITH TOWING EQUIPEMENT A00431 1
11 |WHEEL T*C WITHOUT TOWING EQUIPEMENT|A00427 1
12 |SAFETY DV2-5334-02-00 2

Date Of Issue: Revision No.:
1 Jul 2010 1
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ASSEMBLY NO.:  1200-07-00 VALID FOR SERIAL NOS.
ASSEMBLY NAME: ACCESSORIES 36.501 AND SUBSEQUENT
ITEM|NAME QTY. PER
NO. | |Part NO: ASSEMBLY
1 TOW BAR DV2-1200-01-00 1
LOCK FOR SIDE WINDOW HK36.141195 1
FIRST AID BOX OEN_V 5101 1
4 |FIRST AID BOX MOUNT DA4-2560-60-00 1
5 |STRAP FOR TOW BAR DV2-1200-01-00-POS.9 1
Date Of Issue: Revision No.: Page No..

1 Jul 2010

1
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ASSEMBLY NO.:  1200-08-00
ASSEMBLY NAME: OUTSIDE COVER

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

~ QTY.PER
. _|Part NO: ASSEMBLY
1 __|PITOT STATIC COVER |HK36.180280 1

Date Of Issue:
1Jul 2010

Revision No.:
1
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ASSEMELY NO.:  1200-09-00
ASSEMBLY NAME: HEADSETS

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

_|Part NO:

1 |HEADSETS

ON REQUEST o

Date Of Issue:
1Jul 2010

Revision No.:
1
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CHAPTER 13 - DIVERSES
STICKER
STICKER 1300-01-00/1
OIL COOLER KIT
OIL COOLER WINTER KIT ' 1300-02-00/1
Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.: 1300-01-00 VALID FOR SERIAL NOS.
ASSEMBLY NAME: STICKER 36.501 AND SUBSEQUENT
Part NO: LY

1 |FANCY LINE -|ON REQUEST .2
2 |BANNER ON REQUEST 2

3 |CALL SIGN {ON REQUEST 2

4 |SUPER DIMONA SIGN ON REQUEST 1

5 |WHEEL FANCY LINES ON REQUEST 3

Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1 D/1300-01-00/1
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ASSEMBLY NO.:  1300-02-00

ASSEMBLY NAME: OIL COOLER WINTER KIT

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

Part NO:

1 |OIL COOLER WINTER KIT TT*

820-7901-01-00

2 |OIL COOLER WINTER KIT T*

DV2-7900R01-00

Date Of Issue:
1Jul 2010

Revision No.:
1

Page No.:
D/1300-02-00/1
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CHAPTER 24 - ELECTRIC

BATTERY

BATTERY ASSEMBLY 2400-01-0(5/1

ELECTRIC

ELECTRIC BOARD : : 2400-02-00/1

ELECTRICAL PARTS 2400-03-00/1
Date Of Issue: Revision No.: Page No.:

1.Jul 2010 1 D/2400-00-00/1
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ASSEMBLY NO.:  2400-01-00
ASSEMBLY NAME: BATTERY ASSEMBLY

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

T

Part NO: Y]
1 |BATTERY 12V, 30 Ah 53030 1
2 |BATTERY MOUNT HK36.133930 1
3 |BATTERY MOUNTING STRAP 820-7100-13-03 1
4 |BOLT DIN933-M6X60-YZP 1
5 |WASHER DIN125-6.2-A2 2
5 [BOLT WITH HOLE 820-2811-02-02 2
7 |SELF-LOCKING NUT DIN985-M6-A2 -3
8 |BOLT DIN964-AMBX20-ZP 2
9 |WASHER DIN9021-M6-A2 2
10 |WASHER BN1276-M5-BZP 2

Date Of Issue:
1Jul 2010 1

Revision No.:

Page No.:
D/2400-01-00/1
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ASSEMBLY NO..  2400-02-00
ASSEMBLY NAME: ELECTRIC BOARD

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

|Part NO:

1 |WIRE HARNESS ON REQUEST 1
2 |OVERVOLTAGE RELAYS 0_332_014_125 1
3 |VOLTAGE REGULATOR 965347 1
4 |FILTER CAPACITOR 2222 106_16223 1
5 |STARTER RELAY 922819 1
6 |BATTERY MASTER RELAY 111-140D 1
7 |CAPACITOR 0_290 800_019 1
8 |OVERVOLTAGE SENSOR 0S60 1
9 |DIODE 184-6964 1
10 |GENERATOR RELAYS 332209150 2
11 |ELECTRICAL BOARD COMPLETE HK36.231520 1
12 |FUSE FUELPUMP MAIN 52-15 1
13 |FUSE GENERATOR CONTROL 52-11 1
14 |FUSE MOUNTING PLATE 820-7150-00-03 1 1
15 |FUSE BRACKET HKP205 3

Date Of Issue:
1 Jul 2010

Revision No.:
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ASSEMBLY NO.:  2400-03-00 VALID FOR SERIAL NOS.
ASSEMBLY NAME: ELECTRICAL PARTS 36.501 AND SUBSEQUENT
=|Part NO: LY
1 |OILPRESSER SERVICE KIT : 1
MOUNTED ON OILPRESSURE INDICATOR 094-001-101

2 |INTERCOM PLATINE 1

MOUNTED IN INSTRUMENTS PANEL RH ~1097-017-101 ,

Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1 . D/2400-03-00/1
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CHAPTER 25 - TOWING
TOWING
TOW EQUIPMENT 2500-00-01/1
MIRROR FOR TOWING 2500-00-02/1
Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:

2500-00-01

SSEMBLY NAME: TOW EQUIPMENT

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

 QTY.PER
. [PartNO. ASSEMBLY
1 |CLUTCH FOR TOWING 014000 1
2 |BRACKET FOR TOWING TSAND TTS 820-2550-01-00 0-1
2 |BRACKET FOR TOWING TCAND TTC 820-2550-01-00_S2 0-1
3 |RELEASE |820-2550-02-00 1
4 |BUSHING 820-2550-02-02 1
5 |CLAMP 820-2550-02-03 1
6 |PEDESTAL 820-2550-02-01 1
7 |COVER HK36.135677 1
8 |HOSE 157727 5,50m
9 |CONTROL CABLE SF12579 5,35m
10 |CABLE CLAMP 217283 2
11 |CABLE EYE STIFFENER DS-TH1-32 2
12 |SPRING VM-011 1
13 |BOLT DIN975-M4-8.8 1
14 |CONNECTOR - 31894 2
15 |WIRE M22759-16-16-9
16 |CONTROL LIGHT |986310093 1
17 |LAMP HK36.161290 1
18 |BOLT LN9037-06014 3
19 |BOLT LN9037-06022 7
20 |BOLT LN9037-M6X38 1
21 |BOLT LN9037-06050 2
22 |SELF LOCKING NUT DIN985-M6-A2 14
23 |SELF LOCKING NUT LN9348-M4 1
24 INUT DIN934-M4-8.8-ZP 2
25 |WASHER DIN125-AM4-ZP 2
26 |WASHER DIN125-AM6-ZP 28
27 |BOLT 820-2550-02-03 1
28 |CONNECTOR 31894 1
_Date Of Issue: Revision No.: Page No.:
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VALID FOR SERIAL NOS.

ASSEMBLY NO.:  2500-00-01

ASSEMBLY NAME: TOW EQUIPMENT 36.501 AND SUBSEQUENT
29 GCONNECTOR 0-0140964-1 1
30 |BOLT BN1593-M5X16 3
31 |OETIKER TYPE CLAMP 15400022 2
32 |WASHER DIN9021-8.4-PA 4
33 |BOLT LN9037-06040 1
34 |CLAMP 9-160583-2 - 2
35 |WASHER DIN125-AM5-PA 3
36 |SELF LOCKING NUT LN9348-M5 3
37 |STIFFENER 820-2550’—02-05 1
38 |CONNECTOR MNL_1-480_319-0 | 1
39 |CONNECTOR 11-480318-0 1
40 |[FIN LH 820-5360-01-01-LH 1

Date Of Issue:
1 Jul 2010
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ASSEMBLY NO..  2500-00-02 ~ VALID FOR SERIAL NOS.
ASSEMBLY NAME: MIRROR FOR TOWING 36.501 AND SUBSEQUENT
~|Part NO: ASSEMBLY
1 |SUPPORT 820-2550-03-01 1
2 [MIRROR SA61072-031-MOD 1
3 |LOCK . |vS27S01-4AGV 2
4 |WASHER 27S5-1B 2
5 |NUT 10-01_A1 2
‘6 |MOUNT 99E10-01 2

Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1 D/2500-00-02/1
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CHAPTER 27 - CONTROL SYSTEM

SPEED BRAKES CONTROL

SPEED BRAKES

AILERON CONTROL
AILERONS ASSEMBLY
AILERON/AIRBRAKE BEHIND BULKHEAD

AILERON CONTROL

RUDDER CONTROL
RUDDER - VERTICAL STABILIZER CONNECTION
RUDDER LEVER INSTALLATION

RUDDER PEDAL ADJUSTMENT

ELEVATOR CONTROL

ELEVATOR CONNECTION TO STABILIZER
ELEVATOR CONTROL TAIL

ELEVATOR CONTROL MIDDLE

ELEVATOR CONTROL

TRIM CONTROL

TRIM CONTROL

2700-01-01/1

2700-02-01/1
2700-03-01/1

2700-03-02/1

2700-04-01/1
2700-04-02/1

2700-04-04/1

2700-05-01/1
2700-05-02/1
2700-05-03/1

2700-05-04/1

2700-06-02/1

1 Jul 2010 1
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ASSEMBLY NO.:

2700-01-01

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

ASSEMBLY NAME: SPEED BRAKES
~|Part NO: O

1 |PEDESTAL 820-2760-01-09 1
2 |DAMPER 820-2760-02-05 1
3 |WASHER DIN9021-M6-A2 4
4 |WASHER DIN125-AM6-ZP 9
5 |BOLT LN9037-06022 3
.6 |BELLCRANK 820-2760-02-10-RH 1
820-2760-02-10-LH 1

7 |SELF LOCKING NUT DIN985-M6-A2 9
8 |BOLT LN9037-M6X12 4
9 |ROLLER 626.2RSR 1
10 |BOLT LN9037-M6X30 1
11 |ROD END BEARING 820-2700-04-25 1
12 |BRACKED 820-2710-02-02 1
13 |BOLT LN9037-M6X42 1
14 |BUSHING 820-2760-02-04 2
15 |BELLCRANK 820-2710-02-01 1
16 |ROD END BEARING DAI-9027-00-01 1
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ASSEMBLY NO.: 2700-01-01 VALID FOR SERIAL NOS.

ASSEMBLY NAME: SPEED BRAKES 36.501 AND SUBSEQUENT

NO. | . Part NO:
1 |PUSH ROD 820-2700-04-11 1
2 |HEXAGON NUT DIN934-M8-8.8-B 4
3 |ROD END BEARING BN492-EM6 5
4 |SELF LOCKING NUT DIN985-MB-A2 - 4
5 |WASHER DIN125-AM6-ZP 10
6 |BOLT LN9037-06022 3
7 |LEFT FREE
8 |BOLT DIN931-M6X90-8.8-YZP | 2
o |WASHER DIN125-AM6-ZP 4
10 |BELLCRANK 820-2760-02-08-RH 1

820-2760-02-08-LH 1
11 |SLEEVE 820-2760-02-07 1
12 |BOLT DIN931-M8X140-ZP 1
13 |WASHER DIN9021-M8-A2 2
14 |SELF LOCKING NUT DIN985-M8-A2 1
15 |BELLCRANK UNTIL SERIAL NO. 36550 |820-2760-02-11-RH 1
820-2760-02-11-LH 1
FROM SERIAL NO. 36551 1820-2760-02-10-RH }

820-2760-02-10-LH
16 |PUSH ROD PR1-16X0,5-6-0935-D 1
17 |BUSHING 820-2760-02-16 1
18 |BUSHING 820-2760-02-19 1
19 |BUSHING 820-2760-02-17 1
20 |BUSHING 820-2760-02-18 1
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ASSEMBLY NO.: 2700-01-01 VALID FOR SERIAL NOS.

ASSEMBLY NAME: SPEED BRAKES 36501 AND SUBSEQUENT

| TaTY, PER
|Part NO: ASSEMBLY
1 |SPEED BRAKE SHIELD 820-2760-01-01-RH 1
820-2760-01-01-L.H 1
2 |COVER 820-2760-01-02 1
3 |WASHER 820-2760-01-04 12
4 |COTTERPIN DIN94-1.6X10-A2 7
5 |SPRING VD153 7
6 |WASHER |DIN9021-M6-A2 2
8 |RIVET MS20470-AD5-4 8
9 |ciruP ] DIN471-SL6-ZP
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ASSEMBLY NO.: 2700-01-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: SPEED BRAKES 36.501 AND SUBSEQUENT
QTY.PER
Part NO: ASSEMBLY

1 |COVER H36.180660 2
2 |BELLCRANK 820-2700-03-01 }
3 |LOCKING PLATE 820-2700-03-07 1
4 |PEDESTRIAL 820-2700-03-08 1
5 |SPRING VD-257E-10 !
6 [ROD 820-2700-03-03 1
7 |STOP DIN7715-M10X50X21 1
8 |WASHER ONLY UNTIL SERIAL NO. 36550 | D|N125-6.2-A2 4
9 |SELF LOCKING NUT DIN985-M12-A2 4
10 |BOLT |LN9037-06028 2

2

BOLT

LN9037-06018
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ASSEMBLY NO.:
ASSEMBLY NAME: AILERONS ASSEMBLY

2700-02-01

VALID FOR SERIAL NOS.

36.501 AND SUBSEQUENT

O |Part NO: =MBLY
1 |BOLT DIN9B5-AM4X12-A2 2
2 |SELF LOCKING NUT DIN985-M4-A2 4
3 |RIVET DIN7337-A4.0X13.7 2
4 |LEFT FREE

5 |BOLT DIN912-M4X80-8.8-ZP 1
6 |MASS COMPENSATION FROM SERIAL NO 36516 |820-2710-02-21 1
7 BELLCRANK FROM SERIAL NO 36516 1820-2710-02-05 1
8 |BELLCRANK 820-2710-02-19 !
9 |[BOLT DIN912-M4X80-8.8-ZP 2
10 |MASS COMPENSATION 820-2710-02-07 1
11 |BOLT DV2-5761-00-04 2
12 |SAFETY PIN DIN1481-1.5X10-A2 4
13 |HINGE NARROW [820-2710-02-13 17

WIDE {820-2710-02-09
14 |BOLT 1

820-2710-02-10

Date Of Issue:
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ASS

EMBLY NO.:  2700-02-01

ASSEMBLY NAME: AILERONS ASSEMBLY

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

 QTY. PER

- Part NO: ASSEMBLY

1 |WASHER DIN125-BM8-ZP 3
2 INUT DIN934-M8-A2 3
3 |ROD END BEARING 820-2700-04-25 3
4 |BELLCRANK 820-2710-02-06 1
5 |PEDESTRIAL 820-2710-02-03 1
6 |WASHER DIN9021-M6-A2 4
7  |SELF LOCKING NUT DIN985-M5-A2 5
& |BOLT LN9037-06018 4
9 |BOLT LN9037-M6X32 1
10 |WASHER DIN125-AM5-ZP 2
11 |BOLT - |LN9037-06040 1
12 |PUSHROD 820-2700-04-12 1
13 |PUSH ROD PR1-16X0,5-8-0095-D ,‘
14 |BUSHING §20-2710-02-20 2
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ASSEMBLY NO..  2700-02-01

ASSEMBLY NAME: AILERONS ASSEMBLY

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

“ IPart NO: ASSEMBLY
COVER 820-5700-13-00 1
2 |COVER 820-5700-14-00 1
Date Of Issue: Revision No.: Page No.
D/2700-02-01/3

1 Jul 2010
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ASSEMBLY NO.:  2700-03-01
ASSEMBLY NAME: AILERON/AIRBRAKE BEHIND

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

BULKHEAD
tial D e |Part NO: ASSEMBLY
1 |BULKHEAD ON REQUEST 1
2 |AILERON BELLCRANK 820-2710-03-01 1
3 |AIRBRAKE BELLCRANK 820-2760-02-12 1
4 |AIRBRAKE CONNECTER 820-2710-03-03-BK 2
5 |AILERON CONNECTER RH 820-2710-03-03-QR 1
6 |AILERON CONNECTER LH 820-2710-03-03-QR 1
7 |PUSHROD 820-2700-04-07 !
8 |PUSHROD PR1-18X0,5-8-0300-D 1
9 |PUSHROD PR1-18X0,5-8-0590-D 1
10 |PUSH ROD PR1-18X0,5-8-0640-D 1
11 |PUSH ROD PR1-18X0,5-8-0415-D 1
12 |PUSH ROD PR1-18X0,5-8-0525-D 1
13 |BOLT DV2-3220-00-01 2
14 |BOLT LN9037-06022 12
15 |BOLT LN9037-M6X30 1
16 |BOLT LN9037-M6X35 2
17 |SELF LOCKING NUT DIN985-M12-A2 18
18 |ROD END BEARING DAI-9027-00-01 5
19 |NUT DIN934-M8-A2 11
20 |WASHER DIN125-6.2-A2 17
21 |WASHER DIN9021-M6-A2 8
22 |BEARING 820-2730-02-13 1
23 |RIVET DIN7337-A4.0X10.3 3
24 |WASHER DIN125-AM12-PA 3
25 |ROD END BEARING 820-2700-04-25 6
26 |PEDESTRAL 820-3210-05-01 2
27 |BOLT LN9037-M6X35 1
28 |ROD END BEARING BN492-EM6 1
Date Of Issue: Revision No.: Page No.:
1Jul 2010 1 D/2700-03-01/1
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ASSEMBLY NO.:  2700-03-01
ASSEMBLY NAME: AILERON/AIRBRAKE BEHIND

BULKHEAD

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

29 |NUT DIN439-BM6-B 1
30 |SELF LOCKING NUT DIN985-M5-A2 1
31 |BOLT DIN931-M5X30-8.8 1
32 |WASHER DIN125-AM5-ZP 2
33 37751 1

BRAKE CYLINDER

Date Of Issue:
1 Jul 2010

Revision No.:
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ASSEMBLY NO.:  2700-03-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: AILERON/AIRBRAKE BEHIND 36.501 AND SUBSEQUENT
BULKHEAD
“|Part NO: . NO. |ASSEMBLY
1 |BULKHEAD DV2-5363-00-07 13.3675 1
2 |AILERON BELLCRANK 820-2710-03-01 12.6340 1
'3 |AIRBRAKE BELLCRANK 820-2760-02-12 12.6780 -1
4 |AIRBRAKE CONNECTER 820-2710-03-03-BK 12.6310 2
5 |AILERON CONNECTER RH " |820-2710-03-03-QR 12.6380 | 1
6 |AILERON CONNECTER LH 820-2710-03-03-QR 12.6380 1
7 |PUSHROD 820-2700-04-07 12.5750 1
8 |PUSHROD PR1-18X0.5-8-0300-D| 12.5760 1
9 |PUSHROD PR1-18X0,5-8-0590-D| 12.5770 1
10 |PUSH ROD ~ |PR1-18X0,5-8-0640-D| 12.5740 1
11 JPUSH ROD |PR1-18X0,5-8-0415-D| 12.5720 1
12 |PUSH ROD PR1-18X0,5-8-0525-D| 12.5730 1
13 |BOLT DV2-3220-00-01 12.9700 2
14 |BOLT LN9037-06022 10.2120 12
15 |BOLT LN9037-M6X30 10.2140 -1
16 |BOLT LN9037-MBX35 10.2010 2
17 |SELF LOCKING NUT | DINg85-M12-A2 10.6000 18
18 |ROD END BEARING DAI-9027-00-01 11.0290 5
19 |NUT DIN934-M8-A2 10.6390 11
20 |WASHER DIN125-6.2-A2 10.7260 17
21 |WASHER DIN9021-M6-A2 10.7280 8
22 |BEARING 820-2730-02-13 12.8130 1
23 |RIVET DIN7337-A4.0X10.3 | 10.9110 3
24 |WASHER DIN125-AM12-PA 10.7120 3
25 {ROD END BEARING 820-2700-04-25 11.0580 6
Date Of Issue: Revision No.: Page No.:

1Jul 2010 1 D/2700-03-01/3
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ASSEMBLY NO.:

2700-03-02

ASSEMBLY NAME: AILERON CONTROL

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

. ~ |Part NO: ASSEMBLY
"1 |PEDESTRAL 820-2700-01-01 1
2 |PUSH ROD PR1-18X0,5-8-0100-D 1
3 |PUSHROD PR1-18X0,5-8-0260-D 1
4 |PUSHROD PR1-18X0,5-8-0640-D 1
5 |BELLCRANK 820-2700-01-03 1
6 |CONTROL STICK 820-2700-01-04 2
7 |BOLT DIN933-M8X50-8.8-ZP 2
8 |CONTROL STICK BEARING 820-2700-01-07 1
9 |COVER DV2.180680 2
10 |ROD END BEARING 820-2700-04-25 5
11 |BOLT 1S04017-M10X40-YZP 2
12 |WASHER DIN125-6.2-A2 4
13 |BOLT DIN933-M6X16-8.8-YZP 4
14 |SELF LOCKING NUT DIN985-M12-A2 19
15 |BALL BEARING 626.2RSR 4
16 |BEARING 820-2700-03-04 1
17 |BOLT LN9037-06028 1
18 |BOLT LN9037-06050 2
19 |BOLT LN9037-06025 8
20 |BOLT LN9037-06050 2
21 |HEXAGON NUT DIN934-M10-8.8-ZP 2
22 |LEFT FREE
23 |WASHER DIN125-6.2-A2 18
24 |WASHER DIN6797-J8.2-A2 5
25 |BEARING 820-2700-03-04
26 |SELF LOCKING NUT DIN985-M12-A2
27 |HEXAGON NUT DIN934-M8-A2
28 |WASHER DIN9021-M6-A2 10
29 |BOLT LN9037-06022 ‘

~ Date Of Issue:

1Jul 2010

Revision No.:
1

Page No.:
D/2700-03-02/1
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ASSEMBLY NO.:  2700-03-02
ASSEMBLY NAME: AILERON CONTROL

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

1 Jul 2010

1

: =|Part NO: SEMBLY.
30 |BOLT LN9037-M6X16 2
31 |SWITCH DA40.161350 2
32 |WASHER DIN934-M8-8.8-B 2

Date Of iasue: Revision No.: Page No.:

D/2700-03-02/2
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ASSEMBLY NO.:
ASSEMBLY NAME: RUDDER - VERTICAL STABILIZER

2700-04-01

VALID FOR SERIAL NOS.

36.501 AND SUBSEQUENT

CONNECTION
QY. PER
|Part NO: ASSEMBLY|
1 |RUDDER PEDESTAL 820-3720-01-00 1
2 |MOUNTING BRACKET 820-3720-01-09 1
3 |CONICAL BUSH DV2-5540-00-06 2
4 |SPACER TUBE 820-3720-01-14 2
5 |SPACER SLEEVE DV2-5540-00-05 1
6 |BOLT LN9037-M6X58 3
7 |SELF-LOCKING NUT DIN985-M6-A2 7
8 |WASHER DIN125-6.2-A2 N
9 [BOLT DIN933-M6X25-8.8-YZP 2
10 [HEXAGON NUT DIN439-BM6-ZP 2
11 |BOLT LN9037-M6X16 4
12 |CABLE EYE STIFFENER DS-TH1-32-12 2
13 |CABLE CLAMP 217283 2
14 |WASHER DIN9021-M6-A2 4
15 |RUDDER 820-5540-00-00 1
16 |CONTROL CABLE SF12579 2
17 |COLLAR BUSH PAF08095P11 :
~_ Date Of Issue: Revision No.: Page No.:

1 Jul 2010

1
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ASSEMBLY NO.:  2700-04-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: RUDDER - VERTICAL STABILIZER 36.501 AND SUBSEQUENT
CONNECTION
_|PartNO: | ASSEMBLY
1 |RUDDER PEDESTAL DV2-5545-01-00 1
2 |MOUNTING BRACKET DV2-5540-00-04 1
'3 |CONICAL BUSH 820-3720-01-11 -2
4 |SPACER TUBE 820-3720-01-14 2
5 |SPACER SLEEVE ' ~ |pv2-5540-00-05 1
6 |BOLT LN9037-M6X58 3
7 |SELF-LOCKING NUT DIN985-M6-A2 7
8 |WASHER DIN125-6.2-A2 7
9 |BOLT DIN933-M6X25-8.8-YZP 2
10 |HEXAGON NUT DIN439-BM6-ZP 2
11 |BOLT LN9037-M6X16 4
12 |CABLE EYE STIFFENER DS.TH1-32-12 2
13 |CABLE CLAMP 217283 2
14 |WASHER DIN9021-M6-A2 4
15 |RUDDER (UNPAINTED) 820-5540-00-00 1
16 |CONTROL CABLE SF12578 2
Date Of Issue: Revision No.: ‘ Page No.:

1 Jul 2010 1 D/2700-04-01/2
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ASSEMBLY NO.:
ASSEMBLY NAME: RUDDER LEVER INSTALLATION

2700-04-02

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

1 Jul 2010

1

D/2700-04-02/1

- |Part NO:
1 |RUDDER LEVER DV2-2720-00-03 1
2 |COLLAR BUSH PAF08095P11 2
3 |SPACER SLEEVE DV2-2720-00-01 1
4 |SPACER SLEEVE DV2-2720-00-02 4
5 |BOLT LN9037-M6X30 4
6 |BoLT LN9037-M6X44 1
7 |CABLE CLAMP 217283 6
8a |TURNBUCKLE CABLE EYE MS21255-5RS 2
8b |TURNBUCKLE CABLE EYE MS21255-5L.8 2
8c |BARREL MS21251-B5S 2
9 |SELF LOCKING NUT DIN985-MB-A2 5
10 |WASHER DIN134-A6,4-A2 6
11 |POLYAMID WASHER DIN125-A8.4-PA 8
12 |coNTO SF12579 6
13 |CABLE EYE STIFFENER DS-TH1-32-12 6
14 |PLATE DV2-2720-01-02 4
15 |ROLLER MS24566-4B 2
16 |oLT LN9037-M5X12 2
17 |SELF LOCKING NUT DIN985-M5-A2 4
18 |WASHER DIN125-6.2-A2 4
19 |WASHER DIN9021-M6-A2 8
20 |BRACKET 820-2720-02-11 2
21 |NUT DIN985-M12-A2 2
22 |BOLT LN9037-06025 2
23 |ROLLER ASSEMBLY_ MS24566-4B 2
~ Date Of Issue: ~Revision No.: Page No.:
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AIRCRAFT

ASSEMBLY NO.:  2700-04-04 VALID FOR SERIAL NOS.
ASSEMBLY NAME: RUDDER PEDAL ADJUSTMENT 36.501 THRU 36.583
=
Part NO: BLY
1 |ADUSTABLE PEDAL SYSTEM, COMPLETE 820-2700-02-00 2
2 |SPRING - N000027 4
3 |LEFT FREE
4 |LEFT FREE
5 |BOWDEN CABLE R611127400 2
& |CONTROL CABLE SF12579 4
7 |U-PLATE PEX3 4
8§ |SLEEVE BU2-8-6-0130-C 4
9 |BOWDEN CABLE FIXTURE - |E900107000 2
10 |CLAMP 05128980106 6
11 |CABLE EYE STIFFENER DS-TH1-32-12 4
12 |CABLE CLAMP 217283 4
13 |RIVET DIN7337-A4.0X8.5-A2 12
14 |SELF LOCKING NUT DIN985-M5-A2 10
15 |WASHER DIN125-AM5-ZP 10
16 |LEFT FREE
17 |BOLT LN9037-06018 8
18 |SELF LOCKING NUT DIN985-M6-A2 10
19 |WASHER DIN125-AM5-ZP 16
20 |BOLT LN9037-06025 | 4
21 |BOLT |LNng037-06040 2
22 |HEXAGON NUT DIN439-BM6-ZP 4
23 |LEFT FREE
24 |DOWEL PIN DIN1481-2X24
25 |BOLT 4 LN9037-M6X42 2
Date Of Issue: Revision No.: Page No.:
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Parts Catalog

ASSEMBLY NO.:  2700-04-04

VALID FOR SERIAL NOS.

ASSEMBLY NAME: RUDDER PEDAL ADJUSTMENT 'FROM 36.584

Part NO: L

1 |RUDDER PEDAL ADJUSTMENT HK DV2-2722-00-00 2
2 |BRAKE CYLINDER MC-4D-MOD 4
3 |BRAKE FLUID RESERVOIR AB00 2
4 |SPRING " |N000027 4
5 |BOWDEN CABLE R _637-119-339 2
6 |CONTROL CABLE SF12579 - 4
7 |U-PLATE PEX3 4
8 |SLEEVE BU2-8-6-0130-C 4
g |BOWDEN CABLE FIXTURE E900107000 2
10 |CLAMP 5128980106 6
11 |CABLE EYE STIFFENER DS-TH1-32-12 4
12 |CABLE CLAMP 217283 4
13 |RIVET DIN7337-A4.0X8.5-A2 12
14 |SELF-LOCKING NUT DIN985-M5-A2 10
15 |WASHER DIN125-AM5-ZP 10
16 |BOLT | DING33-M5X25-ZP 8
17 |BOLT LN9037-06018 8
18 |SELF-LOCKING NUT DIN985-M6-A2 10
19 |WASHER DIN125-6.2-A2 16
20 [BOLT LN9037-06025 4
21 |BOLT LN9037-06040 2
22 |HEXAGON NUT DIN439-BM6-ZP 4

-
Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:
ASSEMBLY NAME: ELEVATOR CONNECTION TO

2700-05-01

STABILIZER

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

Part NO:

r
n
i;g
E
=<

ELEVATOR FIN (PAINTED)

1 |ELEVATOR (PAINTED) 820-5500-01-01
2 |ELEVATOR HORN DV2-2730-00-03 1
3 |BOLT LN9037-M6X42 1
4 |BOLT LN9037-M6X60 1
5 |CONICAL SOCKET DIN6319-C6.4-A2 2
6 |SPERICAL WASHER DIN6319-D7 2
7 |SELF LOCKING NUT DIN985-M6-A2 2
8 |WASHER DIN125-6.2-A2 6
9 |SPACER TUBE BU1-08-06-0179-C1 1
10 |COLLAR BUSH PAF08095P11 2
11 |BOLT LN037-M6X48 ‘1
12 |BOLT DIN1434-A6X40-A2 2
13 |COTTERPIN DIN94-2X25-ZP 2
1

820-5500-01-00

Date Of Issue:
1 Jul 2010
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1

Page No.:
D/2700-05-01/1




€%’Diamand HK36T Parts Catalog

AIRCRAFT

6,7 8,10,20,24,26,27
14,17,24 ~
~—__ 3 :
—\ Gk == =
e =
A /
L ;E /
| &/
l/'
/

13,17,24
3
9,16,19
25.
e — ; . 9,16,19
15,17,21,24
_______________ 12,17,24
Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1 .P12700-05-02/1




p Diamond

HK36 T

AIRCRAFT

Parts Catalog

ASSEMBLY NO.:

2700-05-02

ASSEMBLY NAME: ELEVATOR CONTROL TAIL

VALID FOR SERIAL NOS.
, 36.501 AND SUBSEQUENT

1 Jul 2010

Revision No.:
1

‘  ASSEMBLY
1 |PUSH ROD 820-2700-04-15 1
2 |LEFT FREE
3 |BELLCRANK DV2-2730-00-06 ' 1
4 |LEFT FREE
5 |LEFT FREE
6 |BALANCING MASS 2 DV2-5160-40-03 Oto2|

.7 |BALANCING MASS 1 DV2-5160-40-02 Oto2
8 |SLEEVE BU1-08-06-0089-C1 1
o |ROD END BEARING {DAI-9027-00-01 2
10 |COLLAR BUSH PAF08095P11 1
11 |LEFT FREE

12 |BOLT LN9037-06022 2
13 |LEFT FREE

14 |BOLT LN9037-06028 1
15 |BOLT LN9037-06020 ‘

16 |HEXAGON NUT |DIN934-M8-A2 2
17 |SELF LOCKING NUT DIN985-M6-A2 10
18 |LEFT FREE

19 |LOCK WASHER DING797-J8.2-A2 2
20 |POLYAMIDE WASHER DIN125-10.5X21X2-PA

21 |WASHER DIN9021-M6-A2 4
22 |LEFT FREE

23 |LEFT FREE

24 |WASHER DIN125-6.2-A2 14
25 |PUSH ROD PR1-20X0,5-8-3910-D 1
26 |BOLT LN9037-06025 1
27 |SELF LOCKING CASTEL NUT DIN935-M6-ZP : 1

Date Of Issue: Page No.:
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ASSEMBLY NO.:  2700-05-03 VALID FOR SERIAL NOS.
ASSEMBLY NAME: ELEVATOR CONTROL MIDDLE 36.501 AND SUBSEQUENT
e : ASSEMBLY

1 |WASHER DIN125-AM12-PA 3

2 |PUSH ROD GUIDE 820-2730-02-13 1

3 |RIVET DIN7337-A4.0X10.3 3

4 |LOCKWASHER 6797-J8.2-A2 1

5 |WASHER DIN125-AM5-ZP 1

6 |SELF LOCKING NUT DIN985-M6-A2 1

7 |ROD END BEARING 820-2700-04-25 1

g8 |BOLT LN9037-06020 1

9 |PUSHROD PR1-20X0,5-8-3910-D 1
10 |PUSH ROD _1820-2700-04-16 1
11 |HEXAGON NUT DIN934-M8-A2 1
12 |PUSH ROD GUIDE RG1 2

Date Of Issue: Revision No.: Page No.:
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AIRCRAFT
SSEMBLY NO..  2700-05-04 VALID FOR SERIAL NOS.

A

D 2N

SSEMBLY NAME: ELEVATOR CONTROL

36.501 AND SUBSEQUENT

LEFT FREE

1Jul 2010

1

1

2 |LEFT FREE

3 |PUSHROD 820-2700-04-16 | 1
4 |CONTROL STICK GRIP DV2.180680 2
5 |BOLT LN9037-06020 1
6 |LEFT FREE

7 |LEFT FREE

8 |LEFTFREE

9 |CONTROL STICK DV/2-2704-00-04 2
10 |LEFT FREE

11 |CONTROL STICK BRACKET 820-2700-01-07 1
12 |ROD END BEARING DAI-9027-00-01 1
13 |SPACER SLEEVE DV2-2704-00-12 2
14 [BALL BEARING 626.2RSR 4
15 |COLLAR BUSH PAF10090P10 2
16 |BOLT LN9037-06050 2
17 |LEFT FREE

18 |HEXAGON NUT DIN934-M8-A2 1
19 |WASHER DIN125-BM10-ZP 2
20 |LOCK WASHER DING797-8.2-A2 1
21 |SELF LOCKING NUT DINO85-M6E-A2 3
22 |WASHER DIN125-6.2-A2 6

Date Of issue: Revision No.; Page No.:
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ASSEMBLY NO.:  2700-06-02 VALID FOR SERIAL NOS.

ASSEMBLY NAME: TRIM CONTROL 36.501 AND SUBSEQUENT
1 |LOCKING BOLT DV2-2738-00-00-13-15 1
5 |LEFT FREE 4
3 |LEFT FREE
4 |LEFT FREE 2]
5 |LEVER 820-2730-03-01 1
6 |PERFORATED PLATE DV2-2738-00-12 1
7 |WASHER DIN125-6.2-A2 3
8 |SELF LOCKING NUT DIN985-M12-A2 3
9 |BOLT LN9037-06054 1
10 |WASHER DIN125-6.2-A2 15
11 |SELF LOCKING NUT DIN985-M6-A2 3
12 |BOLT LN9037-06050 3
13 |BELLCRANK 820-2730-03-06 1
14 |SPRING 2. 8X20XDAX112 2
15 |CLAMP , 820-2730-03-05 2
16 |COLLAR BUSH N000025 1
17 |COLLAR BUSH : 1131112 3
18 |BUSHING 820-2730-03-10 1
19 |CLAMP 820-2730-03-05 1
20 |WASHER DIN125-6.2-A2 1
21 ISELF LOCKING NUT DIN985-M12-A2 1
22 |PUSH ROD 820-2730-03-09 1
23 |SPRING DIN2093-C20X10.2X0.5 4

Date Of Issue: ~ Revision No.: Page No.:

e i 3010 1 D/2700-06-02/1
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CHAPTER 28 - FUEL

FUEL TANK

FUEL TANK MOUNTING 2811-00-01/1

FUEL LINES

FUEL LINES TS/TC 2822-00-01/1

FUEL TANK VENT 2822-00-02/1

FUEL LINES TTS/TTC 2800-00-03/1
Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO..  2811-00-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: FUEL TANK MOUNTING 36.501 AND SUBSEQUENT
o : _|Part NO: ASSEMBLY|
1 |WASHER DIN125-6.2-A2 4
2 |SELF-LOCKING NUT |DIN985-MB-A2 2
'3 |BOLT LN9037-M6X12 4
4 |BOLT : 820-2811-02-02 2
5 | TANK FASTENING STRAP 820-2811-02-03 1
6 |[FIXTURE 820-2811-02-01 _ 2
7 |FUEL TANK 801 (21 US. gal.) DV2-2811-00-00 1
8 |TANK COVER RIGHT 820-5300-01-26-RH 1
9 |TANKCOVER LEFT 820-5300-01-26-LH 1
Date Of Issue: Revision No.: Page No.:

1Jui 2010 1 D/2811-00-01/1
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ASSEMBLY NO.:

2822-00-01

ASSEMBLY NAME: FUEL LINES

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

_|Part NO: LY

1 |FUEL TANK DV2-2811-00-00 1
2 |FUEL INLET TUBE DV2-2822-00-02 1
3 |cLAMP 01267702013 1
4 |HOSE 4219-04151 1
5 |TUBE DA40.153300_ 1
6 |HOSE BAND CLIP SGTS_70-90_9W1C7 2
7 |FITTING WE_7 16 UNFX 1 8NPT 1
8 |FINGER FILTER DV2-2800-02-00 1
9 |DRAIN VALVE DV2-2800-00-13 1
10 |FUEL CROSSING DV2-7300R01-00 !
11 |LEFT FREE
12 |FUEL PUMP ELECTRICAL laz8360 1
13a|HOUSE COUPLING MALE N000083 1
13b| HOUSE COUPLING FEMALE N000082 2

14|FITTING PDKJ 7_16 2

15lEITTING 90° WE_7 16_UNFX_1 _8NPT

16|LEFT FREE

17|LEFT FREE

18|LEFT FREE - f

) PDKJ_7_16

:iz :ETII_NViLVE :;K36.190500—MOD f

21|FITTING N000090

22|FUEL LINE /4219'04151 1

23|LEFT FREE 1

24|FUEL LINE _Ae1eaTot 1

25|FUEL LINE | Ae1e0eTed y

26|FUEL LINE A ARS05] 4 y

27|FUEL LINE ‘,./4219'04151 ]

28|FUEL LINE /jﬁlz'gj:::

23 FEEL‘,L@JEWw evision No.: Page No.:

1 Jul 2010 1 - D/2822-00-01/1
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AIRCRAFT

ASSEMBLY NO.:  2822-00-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: FUEL LINES . 36.501 AND SUBSEQUENT
Part NO: LY.

30 |FUEL LINE DV20-2800-00-15 0311 1
31 |FUEL LINE refer to engine manufacturer IPC 1
32 |FUEL LINE refer to engine manufacturer IPC 1
33 |SEALING DIN7603-10X14X1-CU 1
34 |SEALING DIN7603-13X76X1.5-CU 1
36 |CLAMP 01267702013 £

Date Of Issue: Revision No.: - Page No.:
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AIRCRAFT

ASSEMBLY NO..  2822-00-02 VALID FOR SERIAL NOS.
ASSEMBLY NAME: FUEL TANK VENT 36.501 AND SUBSEQUENT
~ QTY. PER,
. ASSEMBLY|
1 |CLAMP , 15400032 2
2 |FUEL TANK DRAIN TUBE 820-2811-01-07 1
3 |HOSE 3225-10052 1
4 |DRAIN DV2-2800-00-13 1
5 |FUEL TANK 80 L DV2-2811-00-00 1
€ |FUEL PUMP ELECTRICAL ' 478360 1
7 |FUEL INLET TUBE " |DV2-2822-00-02 1
8 |LEFT FREE _
9 |FINGER FILTER DV2-2800-02-00 1
10 |LEFT FREE
11 |HOSE 4219-04151
12 |CLAMP SGTS_70-90 9W1C7 ' 2
13 |TUBE ~ DA40.153300
14 |LEFT FREE
15 |SEALING DIN7603-14X18X1.5-CU 1
16 |FITTING FTXS-6-1 8 1
17 |FITTING _ WE_7_16_UNFX _1_8NPT . 1
18 |FUEL LINE DV2-2800-00-06 1
19 |FUEL LINE DV2-2800-00-06 1
20 |FILLER CAP 6.11.1.103.603 1
21 |FUEL PIPETTE DV2-2800-03-00 1
22 |DRAIN COVER DV2-7110R00-03 !
23 |LOCK 2600-5WD 1
24 |MOUNT 99R10-01A1 1
25 |WASHER V2600-LW-7 1
26 |NUT 10-01_A1 1
27 |HINGE D41-7116-62-00 !
28 |SCREW 1SO7380-M3X10-A2 4
29 |SELF LOCKING NUT DIN985-M3-A2 4
Date Of Issue: Revision No.: Page No.:
1 Jul 2010 1 D/2822-00-02/1
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ASSEMBLY NO.:  2822-00-02 VALID FOR SERIAL NOS.
ASSEMBLY NAME: FUEL TANK VENT . 36.501 AND SUBSEQUENT

e ——

30 |WASHER DIN134-A3.2-ZP 4

Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:

2822-00-03

ASSEMBLY NAME: FUEL LINES

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

SAFETY HOSE

=
1 2650-8 2
2 |FUEL LINE 4219-04151 2
3 |CLAMP 16GER 3
.4 |FITTING PDKJ 7 16 7
5 |FITTING N000090 -3
6 |WASHER DIN134-12-ZP 3
7 |LOCK WASHER DIN6797-JM12-ZP 3
8 |FUELLINE 4219-04151 1
9 |SHUT OFF VALVE HK36.190500-MOD 1
10 |FUEL LINE 847152 _ 1
11 |CLAMP RSGU1 3
12 |RIVET DIN7337-A4X20.3 5
13 |WASHER DIN9021-M4-A2 5
14 |FITTING PKJ7 16"-6_DM_90 1
15 |CLAMP 16GER 5
16 |HEXAGON NUT LN9037-M5X12 1
17 |WASHER DIN125-AM5-ZP 1
18 [LOCK WASHER DING797-JM5-A2 1
19 |SELF LOCKING NUT DIN985-M5-A2 1
20 |FITTING PGE_7_16-1_4X1_4NPT 2
21 |HOSE SAFETYING T50F 1
22 |FINGER FILTER 820-2800-02-00 1
23 [HOSE COUPLING NO00087 1
24 |HOSE COUPLING N000088 1
25 |CLAMP 15400032 1
26 |SAFETY WIRE MS20995C-32 1
27 |FUEL FILTER ASSEMBLY 1
28 |CLAMP 20.7RER 1
29 |CLAMP 16GER 1

Date Of Issue:
1 Jul 2010

Revision No.:
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ASSEMBLY NO.:
ASSEMBLY NAME: FUEL LINES

2822-00-03

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

|Part NO:

ASSEMBLY

B

FUEL

1820-2811-05-04_01

820-2811-05-01 1
2 |SEALING DT-3007910416 1
3 |WASHER BN732-6X25 2
4 |SELF LOCKING NUT DIN985-M6-A2 2
5 |THREAD PIN DIN551-M6X25-ZP 2
6 |FITTING 90° A00322 1
7 |COVER 820-2811-05-02 1
8 |[FITTING N000095 1
9 |WASHER HK36.191110 2
10 |[FITTING |N000097 1
11 |WASHER HK36.191120 1
12 |FITTING N000096 !
13 |FILTER BOX SCREEN 1

Date Of Issue:
1 Jul 2010

Revision No.:
1

Page No.:
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ASSEMBLY NO..  2822-00-03
ASSEMBLY NAME: FUEL LINES

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

1 Jul 2010 1

~ QTY. PER

: | ASSEMBLY

1 |CLAMP RSGU.1.14_12W1 ' 1
2 |WASHER DIN9021-M4-A2 2
3 |RIVET DIN7337-A4X12 2
4 |CLAMP RSGU1 1
5 |CLAMP 15400032 1
6 |CLAMP 16GER 11
7 |FUEL CROSSING N000094 1
8 |FUEL LINE 4219-8.0 1
9 |CLAMP 14.5RER 1
10 |FUEL LINE 847152 1
11 |FUEL LINE 4219-8.0_ 1
12 |FUEL LINE 3225-10015-12.0 1
13 |FUEL PUMP 996738 2
14 |BOLT DIN966-HM6X30-ZP 1
15 |WASHER BN1278-M6 1
16 |WASHER DIN134-A6,4-A2 3
17 |SELF LOCKING NUT DIN985-MB-A2 1
18 |CLAMP 20.7RER 3
19 |ALUMINUM BAND 175-7791 2
20 |CLAMP (DELIVERED WITH FUEL PUMP) 2
21 |VALVE 820-2811-07-00 2
22 |FUEL LINE 4219-8.0 1
23 |FITTING N000096 3
24 |WASHER HK36.191110 3
25 |FUEL DISTRIBUTOR 820-2811-05-03 1
26 |FUEL LINE 3225-10015-12.0 1
27 |FUEL LINE 4219-8.0_ 1
26 |WASHER HK36.191120 1
29 |FITTING N000097 1

__Date Of Issue: Revision No.: Page No.:

D/2822-00-03/3
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ASSEMBLY NO.:  2822-00-03

ASSEMBLY NAME: FUEL LINES

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

1Jul 2010

1

- Part NO: o fiodvod)
30 |RUBBER 1302208015 1
31 |FUEL LINE 4219-8.0 1
32 |FUEL LINE 4219-8.0_ 1
_Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:
ASSEMBLY NAME: FUEL LINES

2822-00-03

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

_|Part NO: ASSEMBLY

1 |FUEL PRESSURE SET 820-2811-04-01 | 1

2 |ADAPATION FOR FUEL AND OILPRESSURE - |820-7300-00-03 1

3 |SAFETY WIRE MS20995C32SS1LB 1

4 |PRESSURE HOSE 4219-04151 1

5 |CLAMP 14.5RER 1
6 |BOLT N000079 1

7 |HOSE SAFETYING T50F 1

8 |HOSE SAFETYING T25N-C 1

9 |CONNECTOR PLT2SM30 1

10 |CLAMP 16GER 1
11 |CONNECTER PLT1MM30 1
12 |FUEL CROSSING TS5 2
13 |SEALING DIN7603-10X14X1-CU 3

Date Of Issue:
1 Jul 2010

Revision No.:
1
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CHAPTER 32 - LANDING GEAR

MAIN LANDING GEAR

MAIN LANDING GEAR MOUNTING

MAIN LANDING GEAR - WHEEL

MAIN LANDING GEAR - WHEEL ASSEMBLY

NOSE GEAR

NOSE MOUNTING

NOSE GEAR - WHEEL
RUBBER SPRING ASSEMBLY

BRAKES

BRAKE SYSTEM

BRAKE CYLINDER

PARKING VALVE ASSEMBLY

BRAKE ASSEMBLY

TAIL SKID
TAIL SKID ASSEMBLY

3210-00-01/1
3210-00-02/1

3210-00-03/1

3220-00-01/1
3220-00-02/1

3220-01-01/1

3240-01-00/1
3240-01-01/1
3240-01-02/1

3240-01-03/1

3240-02-01/1

Date Of Issue: Revision No.:
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ASSEMBLY NO.:
ASSEMBLY NAME: MAIN LANDING GEAR MOUNTING

3210-00-01

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

NOo L |Part NO: ASSEMBLY
1 |BOLT 820-3210-01-09 2
2 |WASHER DIN134-12-ZP 4
3 |SELF LOCKING NUT LN9348-M12 2
4 |DISTANCE WASHER 820-3210-01-02 4
5 |BUSHING 820-3210-01-08 2

‘6 |COLLAR BUSH PAF12170P10 4

7 |BUSHING 820-3210-01-07 4

8 |SPINE (PAINTED) 820-3210-01-10 1

9 |COVER 820-3210-02-02 1

10 |MAIN LANDING GEAR BULKHEAD ON REQUEST 1
Date Of Issue: Revision No.: Page No.:

1Jul 2010

1
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SSEMBLY NO..  3210-00-01
ASSEMBLY NAME: MAIN LANDING GEAR MOUNTING 36.501 THRU 36.611

VALID FOR SERIAL NOS.

L

l - D/3210-00-01/2

, Part NO: LY
1a |MAIN LANDING GEAR STRUT LEFT STEEL __ .DV2-3210-00-01-LH 1
1b |MAIN LANDING GEAR STRUT LEFT ALU 22-3213-00-01 1
2 |FITTING TC1-3213-01-50 1
3 |FITTING RIGHT DV2-3210-00-03-RH 1
4 |ALUMINIUM BRACKET DV2-3210-00-04-A 1
5 |BOLT DV2-3210-00-05 1
6 |CONVEX WASHER DV2-3210-00-06 1
7 |CONCAVE WASHER DV2-3210-00-07 2
8 |[SPRING WASHER 'DIN2093-40X16,3 1
9 |CASTLE NUT DIN935-M16-A2 1
10 |COTTER PIN DIN94-4X32-A2 2
11 |SELF-LOCKING NUT \DIN985-M10-A2 1
12 |BOLT DIN912-M10X150-YZP 1
13 |BOLT DIN912-M10X140-YZP 4
14 |WASHER DIN125-BM10-ZP 1
15 |RUBBER 1312201020 22
16 |SELF-LOCKING NUT DIN985-M6-A2 22
17 |WASHER DIN125-6.2-A2 22
18 |WASHER DIN9021-M6-A2 6
19 |BOLT* LN9037-06040 4
20 |BOLT* 'LN9037-06018 6
21 |BOLT* LN9037-M6X46 6
22 |BOLT* LN9037-M6X48 1
23 |BOLT DIN933-M4X25-YZP 1
24 |PLUG 181949-2 1
25 |SELF-LOCKING NUT LN9348-M4 2
26 |POLYAMIDE ELEMENT I DV2-3210-00-14-P0OS.1 1
27 |POLYAMIDE ELEMENT |l DV2-3210-00-14-POS.2 1
28 |FITTING LEFT DV2-3210-00-03-LH 1
20a |MAIN LANDING GEAR STRUT RIGHT STEEL _|DV2-3210-00-01-RH
29b |MAIN LANDING GEAR STRUT RIGHT ALU "~ 122-3213-00-02 lo.:

" 1.Jul 2010 I 1
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ASSEMBLY NO.:  3210-00-01
ASSEMBLY NAME: MAIN LANDING GEAR MOUNTING

VALID FOR SERIAL NOS.
36.501 THRU 36.611

30a |RUBBERLH

~|Part NO:

Dv2-3210-00-12-LH

30b |RUBBER RH

DV2-3210-00-12-RH

* WHEN ORDERING THIS PART, PLEASE SPECIFY THE EXACT BOLT LENGTH

Date Of Issue:
1 Jul 2010

Revision No.:

1

Page No.:
D/3210-00-01/2




¥p Diamond

AIRCRAFT

HK 36 TS/TTS

Parts Catalog

/1
[/

/

8/

N

LA

k
kS

Date Of Issue:
1Jul 2010

Revision No.:
1

Page No.:
P/3210-00-02/1




@y Diamond HK 36 TS/TTS

AIRCRAFT

Parts Catalog

ASSEMBLY NO.:  3210-00-02

ASSEMBLY NAME: MAIN LANDING GEAR - WHEEL

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

_|PartNO LY

; — ]
BRAKE DISC FOR WHEEL 40-78 E 164-24200
2 |RIM COMPLETE 40-78E 1
3 |TIRE 385M61-1 1
4 |BRAKE 30-9D 1
5 |INNER TUBE 302-013-400 1
6 |STANDARD AXLE [TC1-3213-11-30 1
AXLE FOR SERVICE BULLETIN 20 DV2-3210-01-01 _
6a |SHIM 2° FOR AXLE 0441157-2-MOD 1
6b [SUITABLE RING FOR AXLE FOR SERVICE BULLETIN 20 |pv2-3210-01-02 1
7 |BOLT * DIN933-M8X20 1]
'8 |CASTLE NUT DIN937-M30X2-YZP| 1
g |COTTERPIN DIN94-6.3X50-ZP 1
10 |SELF LOCKING NUT LN9348-M8 4
11 |WASHER -|DIN134-8-ZP 4
12 |SPACER TC1-3213-11-31 1
13 |MAIN WHEEL FAIRING RIGHT 820-3210-02-00-RH | 1
14 |WASHER BN567-8 1
15 |POLYAMIDE WASHER . DIN125-A8.4-PA 1
16 |BOLT AN4-23-A 3
17 |SPACER 820-3210-03-03 1
18 |SHEET 820-3210-01-06-1 2
19 |BOLT DIN966-AM5X16
20 |CONVEX WASHER BN1276-M5-BZP 4|
21 |PAD 42206_150 2
22 |SCREW LN9037-M8X55 4
23 |HEXAGON NUT -IDIN85-1_4UNF-ZP | 3
24 |MAIN LANDING GEAR STRUT 820-3210-01-05 2
25 |LEFT FREE
26 |MAIN WHEEL FAIRING LEFT 820-3210-02-00-LH | 1
Date Of Issue: Reuvision No.: Page No.:
1 Jul 2010 1 D/3210-00-02/1
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*|Part NO: :
LN9348-M8 8

27

28 |WASHER DIN9021-M8-A2 8
29 |BOLT DIN931-M8X65-8.8-YZP 8
Date Of Issue: ‘ Revision No.: Page No.:

1Jul 2010 1 D/3210-00-02/2
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ASS

EMBLY NO.:
ASSEMBLY NAME: MAIN LANDING GEAR - WHEEL

3210-00-02

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

BRAKE DISC FOR WHEEL 40-78 E

164-24200
2 |RIM COMPLETE 1
3 |TIRE 1
4 |BRAKE 1
5 |INNER TUBE 302-013-400 1
6 |STANDART AXLE TC1-3213-11-30 1

AXLE FOR SERVICE BULLETIN 20 DV2-3210-01-01

6a |SHIM 2° FOR AXLE 0441157-2-MOD 1
6b |SUITABLE RING FOR AXLE FOR SERVICE BULLETIN 20 [DV2-3210-01-02 1
7 |BOLT DIN933-M8X20 1
8 |CASTLE NUT DIN937-M30X2-YzP | 1
9 |COTTERPIN DIN94-6.3X50-zP | 1
10 |SELF LOCKING NUT LN9348-M8 4
11 |WASHER DIN134-8-ZP 4
12 |SPACER TC1-3213-11-31 1
13 |MAIN WHEEL FAIRING RIGHT DV2-3210-00-10-RH 1
14 |WASHER BN567-8 1
15 | POLYAMIDE WASHER DIN125-A8.4-PA 1
16 _|BOLT ' AN4-23-A 3
17 |SPACER .|820-3210-03-03 1
18 |WHEEL FAIRING MOUNT DV2-3210-40-00 1
19 |PLATE NUT LN29671-AM5-MOD _ 2
20 [RIVET |DIN7337-A32x8 4
21 |SCREW BN1593-M5X16 2
22 |SCREW LN9037-M8X55 4
23 |HEXAGON NUT MS21044N4 3
24 |MAIN LANDING GEAR STRUT LEFT 1Tc1-3213-11-50 1
25 |MAIN LANDING GEAR STRUT RIGHT TC1-3213-12-50 1
26 |MAIN WHEEL FAIRING LEFT DV2-3210-00-10-LH | 1

Date Of Issue: Revision No.:
~1Jul 2010 1
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ASSEMBLY NO..  3210-00-03 VALID FOR SERIAL NOS.
ASSEMBLY NAME: MAIN LANDING GEAR - WHEEL 36.501 AND SUBSEQUENT
ASSEMBLY

Part NO:

1 |CUP BEARING 08231-20629

2 |FELT GREASE SEAL 1154-00600 2
3 |GROMMET 217-00100 2
4 |RIM COMPLETE 40-78E 1
5 |BRAKE DISC 164-24200 1
6 |CONE BEARING 08125-20629 1
7 |BOLT AN4-23-A 2
8 |WASHER AN960-416 3
9 [HEXAGON NUT MS21044N4 3
10 |RING GREASE SEAL 153-00800 3
11 |SNAP RING 155-00200 4
12 |SHIM FOR WHEEL 40-78 A | 820-3210-03-03 2

Date Of Issue:
1 Jul 2010
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ASSEMBLY NO.:

ASS

3220-00-02

EMBLY NAME: NOSE GEAR - WHEEL

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

1Jul 2010

R@yi,ﬁi%n No.:

|Part NO: ASSEMBLY
1 |NOSE WHEEL STRUT DV2-3220-01-00 -1
2 |NOSE WHEEL FORK DV2-3220-02-00 1
3 |BUSH DV2-3220-00-04 2
4 |BOLT DIN931-M10X160-ZP 1
5 |SELF-LOCKING NUT DIN985-M10-A2 2
6 |WASHER DIN125-BM10-ZP 2
7 |COLLAR BUSH PAF40260P11 2
8 |WASHER DV2-3220-00-05 1
9 |STOP FITTING DV2-3220-00-03 1
10 |WASHER BN732-M10X40-BZP 1
11 |SPRING WASHER DIN2093-28X10,2X1,25 2
12 |WASHER DIN9021-BM10X30-ZP 1
13 |RIM 034200 1
14 |INNER TUBE 4.00 x 4" 064692 1
15 |LEFT FREE
16 |TIRE 4.00 x 4" 064491 1
17 |LEFT FREE
18 |POLYAMIDE STOPPER DV2-3220-00-06 2
19 |BOLT ISO7380-M5X25-A2 6
20 |SELF-LOCKING NUT DIN985-M5-A2 6
21 |POLYAMIDE WASHER DIN125-AM5-PA 6
22 |NOSE WHEEL FAIRING DV20.135395 1
23 |VALVE 420 v 1
24 |POLYAMIDE STOP GPN300_V241 2
25 |STOPPER DV2-3220-02-32 2
26 |BOLT LN9037-M8X80 2
27 |WASHER DV2-3220-00-05 4
29 |[BOLT LN9037-M8X65 2
Date Of Issue: Page No.:
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ASSEMBLY NO.:
ASSEMBLY NAME: NOSE GEAR - WHEEL

3220-00-02

VALID FOR SERIAL NOS.

36.501 AND SUBSEQUENT

|Part NO:

1Jul 2010

1

30 |VALVE EXTENSION FOR 4.00 - 4" 562-4302 0-1
Date Of Issue: _Revision No.: Page No.:

D/3220-00-02/2
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‘cross section A-A cross section B-B

7,8, 9 (HK 36 TC)
8,19, 20 (HK 36 TTC)
(rotated 90° for TTC)
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ASSEMBLY NO.:  3220-00-01

ASSEMBLY NAME: NOSE GEAR MOUNTING

- VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

_QTY. PER
Q. F _|Part NO: ASSEMBLY
1 |BOLT DV2-3220-00-01 2
2 |LOCKING PLATE DV2-3220-00-02 2
3 |RIVET DIN7337-A3.2X8 4
4 |BOLT LN9037-M8X58 1
5 |SELF-LOCKING NUT LN9348-M8 1
‘6 |WASHER BN567-8 4
7 |BOLT DIN931-M12X50-8.8-ZP 1
8 |SELF-LOCKING NUT DIN985-M12-A2 1
9 |WASHER BN737-13X30X3 1
10 |NOSE WHEEL FAIRING 2 DV2-3220-00-07 1
11 |RIVET DIN7337-A4.0X8.5-A2 4
12 |COLLAR BUSH PAF25115P10 2
13 |COLLAR BUSH DV2-3220-04-04 2
14 |NOSE WHEEL STRUT DV2-3220-01-00 1
15 [PIN DV2-3220-01-07 1
16 |SPRING VD-263V-19
17 |RUBBER SPRING ASSEMBLY* 820-3220-05-00 1
18 |PIN DV2-3220-01-06 1
19 |BOLT DIN931-M12X70-YZP 1
20 |WASHER DIN433-M12-ZP o

“RUBBER SPRING ASSEMBLY REPLACES SPRING ASSEMBLY OF AIRCRAFTTS UP TO

SERIAL NO. 36.556
SEE PAGE P/3220-01-01/1
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ASSEMBLY NO.:

3220-01-01

ASSEMBLY NAME: RUBBER SPRING ASSEMBLY

VALID FOR SERIAL NOS.
-36.501 AND SUBSEQUENT

~|Part NO:

RUBBER SPRING ASSEMBLY*

820-3220-05-00

SPRING ASSEMBLY CAP

DV2-3220-05-02

ALUMINUM DISC

DV2-3220-05-03

4 [LINK DV2-3220-05-04

5§ |COLLAR BUSH PAF16170P10

/e; DOWEL PIN ISO8752-4X16

7 |WASHER BN737-13X30X3

8 |THREADED PIN DIN913-M12X50-A2
9 |SELF-LOCKING NUT DIN985-M12-A2

10 |HEXAGON NUT DIN439-BM12

11 |LOCK WIRE MS20995C32SS1LB
12 |ROD END BEARING SA12E-M12X50

13

RUBBER DISC

DV2-9032-23-01_

14

RUBBER DISC

DV2-9032-23-02

15

RUBBER SPRING DISC GUIDE

_x__x()']..x._x.._x_.\_n._\l\)_.:_\(_n_x._x

DV2-3220-05-01

*REPLACES SPRING ASSEMBLY 12.4660 AT AIRCRAFTS UP TO SERIAL NO. 36.556

Date Of Issue: Revision No.:
1Jul 2010 1
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ASSEMBLY NO.:  3240-01-00

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

ASSEMBLY NAME: BRAKE SYSTEM

~QTY. PER

ASSEMBLY

‘1 |PARKING VALVE 60-58 1
2 |HOSE 2650-8 -2
3 |BRAKE TUBE DV2-3240-00-05 2
4 |BRAKE TUBE DV2-3240-00-04 1
5 |BRAKE TUBE DV2-3240-00-03 1
6 |BRAKE TUBE DV2-3240-00-02 2
7 |BRAKE TUBE DV2-3240-00-01-LH 1
8 |BRAKE TUBE DV2-3240-00-01-RH 1
9 |FITTING AN821-3D 2
10 |BRAKE CYLINDER MC-4D-MOD 4
11 |BRAKE 30-9D 2
12 |BRAKE FLUID RESERVOIR A600 2

Date Of Issue:
1 Jul 2010

Revision No.:
1

Page No.:
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ASSEMBLY NO.:  3240-01-01 : VALID FOR SERIAL NOS.
ASSEMBLY NAME: BRAKE CYLINDER | -36.501 AND SUBSEQUENT
1 |BRAKE CYLINDER 37751 1
? |GUIDE 820-3210-05-07 1
3 |SLIDE 820-3210-05-05_1 1
4 |BOLT LN9037-05022 1
5 |HEXAGON NUT DIN985-M5-A2 , 1
6 |BOWDEN CABLE 820-3210-05-03 1
7 |FITING 90° |WE_7 16 UNFX 1 _8NPT 2
FITTING . 1480_38A 1
Date Of Issue: Revision No.: Page No.:

1Jul 2010 1 _ D/3240-01-01/1
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AIRCRAFT

ASSEMBLY NO.:  3240-01-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: BRAKE CYLINDER 36.501 AND SUBSEQUENT
.:.~ QY PER

NC L , : - |PartNO: ASSEMBLY
"1 |BRAKE CYLINDER MC-4D-MOD 4
2 |SEALING KIT FOR BRAKE CYLINDER MCRBD4A 1

3 |FITTING MS20822-3D 2

Date Of Issue: Revision No.: Page No.:
1 Jul 2010 1 D/3240-01-01/2
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ASSEMBLY NO.:  3240-01-02 VALID FOR SERIAL NOS.
ASSEMBLY NAME: PARKING VALVE ASSEMBLY 36.501 AND SUBSEQUENT

Part NO: Avabivit ;

"1 |SEALING KIT 199-527 1

2 |PARKING VALVE A 60-5B 1
Date Of Issue: Revision No.: Page No.:

1Jul 2010 1 D/3240-01-02/1
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ASSEMBLY NO.:

3240-01-03

ASSEMBLY NAME: BRAKE ASSEMBLY

VALID FOR SERIAL NOS.
. 36.501 AND SUBSEQUENT

1Jul 2010

1

D/3240-01-03/1

~ QTY. PER|
Mol |Part o ASSEMBLY,
1 |CYLINDER 061-00601 1
2 |PISTON 062-00300 1
3 |O-RING MS28775-218 1
4 |BOLT ANCHOR 069-00400 2
5 |NUT MS21044N4 2
6 |WASHER NAS1149F0463P 2
7 |WASHER NAS1149F0463P 2
8 |[SCREW-BLEEDER 079-00300 1
9 |SEAT-BLEEDER 081-00100 1
10 |CAP 183-00100 1
11 |FITTING MS20823-3D 1
12 |PLATE-PRESS 063-00500 1
13 |LINING 066-10600 2
14 |RIVET 105-00200 6
15 |PLATE BACK 064-00500 1
16 |TORQUE PLATE 075-19300 1
17 |BOLT 103-12100 2
18 |BRAKE COMPLETE 30-9D 11
Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:  3240-02-01

ASSEMBLY NAME: TAIL SKID ASSEMBLY

VALID FOR SERIAL NOS.

.36.501 AND SUBSEQUENT

NOL _|Part NO: ASSEMBLY
1 |TAIL SKID 820-3721-00-01 1
2 |BOLT” LN9037-M6X46 2
3 |WASHER DIN125-6.2-A2 4
4 |SELF LOCKING NUT DIN985-M12-A2 3
5 |TAIL SKID MASS 2 820-3721-00-04 1-2
6 |TAIL SKID MASS 1 820-3721-00-03 0-9
7 |RUBBER 820-3721-00-01POS3+4 1
8 |BOLT ON REQUEST 1
9 |TEFLON ROD 820-3721-00-01POS3+4 1
“WWHEN ORDERING THIS PART PLEASE SPECIFY EXACT BOLT LENGHT |
Date Of Issue: Revision No.: Page No..
1Jul 2010 1 D/3240-02-01/1
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CHAPTER 33 - LIGHTS
LANDING LIGHT
LANDING LIGHT 3300-00-01/1
~ Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:  3300-00-01
ASSEMBLY NAME: LANDING LIGHT

VALID FOR SERIAL NOS.
/36.501 AND SUBSEQUENT

|part NO: ASS =MBLY

HEADLIGHT

4509

LANDING LIGHT MOUNT

DV2-3300-00-01

LOCKING PLATE

DV2-3300-00-03

CABLE WITH CONNECTOR

ON REQUEST

SCREWS

DIN84-AM4X12-YZP

WASHER |

- e N 2 -

DIN125-AM4-ZP
1 L

Date Of Issue:
1 Jul 2010

Revision No.:
1

Page No.:
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CHAPTER 34 - PITOT STATIC SYSTEM

PITOT STATIC SYSTEM

PITOT STATIC SYSTEM

3411-00-01/1

Date Of Issue:
1 Jul 2010

Revision No.:
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ASSEMBLY NO.:

3411-00-01

ASSEMBLY NAME: PITOT STATIC SYSTEM

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

i Part NO: 'ASSEMBLY
ALTIMETER 5934PD-3A-250 1
SPEEDINDICATOR BFMS513_1 1
VARIOMETER 7000C91 1

4a |PITOT P-STAT ALUMINIUM HK36.161666 1
4b |PITOT WITH TEK NOZZLE HK36.161670 4
5 |STATIC HOSE |299701-004 2
6 |TOTAL PRESSURE HOSE 299T01-009 2
7 |TOTAL NOZZLE HOSE 299T01-005 1
8 |COMPENSATION RECEPTABLE HOSE _ [299T01-004 1

| 9 |COMPENSATION RECEPTABLE HK36.160310 7
10_[T-SOCKET TS6

Date Of Issue:
1Jul 2010

Revision No.:

1

Page No.:
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CHAPTER 37 - TAIL WHEEL
TAIL WHEEL
TAIL WHEEL 3700-00-01/1
_ Date Of Issue: Revision No.: Page No.:

1Jul 2010
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ASSEMBLY NO.:
ASSEMBLY NAME: TAIL WHEEL

3700-00-01

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

-~ |Part NO:

>
172}
@
Enl
=
=
<

BOLT DIN931-M10X120-ZP
.2 |WASHER DIN125-AM10-ZP 2
3 |WASHER DIN125-AM10-ZP 2
4 |BUSHING 820.4.40.01.001.1 2
5 |WHEEL RIM|H36.250080 ]
TUBE|064582 1
TIRE|064591 1
6 |SELF LOCKING NUT DIN985-M10-A2 1
7 |WHEEL FORK 820-3720-01-06 1
8 |BOLT LN9037-M8X34 1
9 |WASHER BN567-8 2
10 |CASTLE NUT - DIN935-M8-ZP 1
11 |COTTER PIN DIN94-2X25-ZP 1
12 |BUSHING 820-3720-01-15 1
13 |SPRING DIN2093-A16X8.2X0.9 8
14 [COTTERPIN ISO8752-4X16 2
15 |RUBBER RD63X80_ 1
16 |WASHER 820-3720-01-18 1
17 |SELF LOCKING NUT DIN985-M8-A2 1
18 |STEERING PIPE 820-3720-01-07 1
19 |EYE BOLT DIN444-BM8X120-MOD 1
20 |AXLE 820-3720-01-13 1
21 |COLLAR BUSH PAF25215P11 2
22 |PEDESTAL 820-3720-01-00 1
23 |COLLAR BUSH PAF08095P1 1 2
24 |BOLT DIN931-M6X45-8.8-ZP
25 |BELLCRANK 820-3720-01-08 | 1
26 |SELF LOCKING NUT DIN985-M12-A2 1

27

820-3720-00-00

TAIL LANDING GEAR COMPLETE |

~ Date Of Issue:

1Jul 2010

'Revision No.:
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CHAPTER 39 - INSTRUMENTS

COCKPIT INSTRUMENTS

COCKPIT INSTRUMENTS

3910-00-00/1

Date Of Issue:
1 Jul 2010
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’ AIRCRAFT
ASSEMBLY NO.:  3910-00-00 VALID FOR SERIAL NOS.

ASSEMBLY NAME: COCKPIT INSTRUMENTS

36.501 AND SUBSEQUENT

1Jul 2010

1

D/3910-00-00/1

NO _|Part NO:

1 |TURN - SLIPINDICATOR A1050-2

2 |G-INDICATOR ON REQUEST 0-1
3 |VOR INDICATOR KIi 208 066-03056-0000 0-1
4 |VOR INDICATOR IN 3300 ON REQUEST 0-1
5 |TURN INDICATOR 1394T7100-7Z 0-1
6 |DIRECTIONAL GYRO RCA15AK-2 1
7 |VERTICAL SPEED INDICATOR 7000C31 1
8 |AIR SPEED INDICATOR oFMss13 1 1
9 |ATTITUDE GYRO RCA26AK-4 1
10 |ALTIMETER 5934PD-3A-250 1
11 |TOGGLE SWITCH 2 S2F-I )
12 |TOGGLE SWITCH 1 S1F- 2
13 |CIRCUIT BREAKER 15A N000043 1
14 |CIRCUIT BREAKER (POSSIBLE TO SWITCH OFF) 2A |5_5700-1G9-K10-2A 1
15 |CIRCUIT BREAKER 6A 5-5700-1G9-K10-6A 6-7
16 |CIRCUIT BREAKER 3,5A 2.5700-1G9-K10-3.5A | 2-3
17 |CONTROL LIGHT RED 986310093 2
18 |LEFT FREE

19 [NAV RECEIVER -S ON REQUEST 0-1
20 |NAV RECEIVER -1 ON REQUEST 0-1
21 |NAV RECEIVER -2 ON REQUEST 0-1
22 |COM RECEIVER ON REQUEST 0-1
23 |LEFT FREE

24 |NAV/COM RECEIVER 069-01028-1101 0-1
25 |TRANSPONDER KT 76A 066-01062-0010 0-1
26 {IGNITION SWITCH " |A510-2 1
27 |INTERCOM SWITCH T2D_1_A_X 1
28 |MAINFOLD PRESSURE 7-100-10 1

Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:

3910-00-00

ASSEMBLY NAME: COCKPIT INSTRUMENTS

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

1Jul 2010

1

NG Part NO: ASSEMBLY
29 |OIL TEMPERATURE INDICATOR 310030003G140 1
30 |AMPEREMETER 190.004 039 002 ‘ 1
31 |CYLINDER HEAD TEMPERATURE INDICATOR |310030003G-150 1
32 |OIL PRESSURE INDICATOR 350 030_004 1
33 |FUEL INDICATOR 301.272.052_001_K 1
34 |CIRCUIT BREAKER 2A 2-5700-1G9-;1 0-2—A 4-7
35 |CIRCUIT BREAKER 25A N000040 1
36 |CIRCUIT BREAKER 50A W23X1A1G50 1
37 |RPM INDICATOR FOR T*|A602 - 1

FOR TT*|A603
38 |LOW VOLTAGE INDICATOR 33-2013 1
39 |PLACARDS GERMAN DV20.221791 1
40 |PLACARDS ENGLISH DV20.221771 1
41 |PLACARDS FRENCH DV20.221781 1
42 |CONTROLL LIGHT YELLOW 310 152 006 2
43 |SOCKET 3 334 485 007 0-1
44 |TURBO SWITCH SAFETY 582292 0-1
45 |CIRCUIT BREAKER 10A 2.5700-1G1-K10-10A 1
46 |POTIENTIOMETER 90-26345D 1
Date Of Issue: Revision No.: Page No.:

D/3910-00-00/2
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CHAPTER 52 - CANOPY CONSTRUCTION

CANOPY

CANOPY ' 5210-00-01/1

CANOPY CONNECTION : 5210-00-02/1
Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1 . D/5200-00-00/1
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ASSEMBLY NO.:  5210-00-01 A VALID FOR SERIAL NOS.

ASSEMBLY NAME: CANOPY ' 36.501 AND SUBSEQUENT
- . |Part NO:
1 |CANOPY (UNPAINTED) ON REQUEST 1
2 _|FRAME ON REQUEST , 1
3 |PLEXIGLASS 820-5200-00-00-POS.1 1
4 |WINDOW RIGHT (WEISS) 301.25.4070 0-1
5 [WINDOW RIGHT (N&M) HK36.141300 0-1
6 |WINDOW LEFT (WEISS) 301.25.4060 0-1
7 |WINDOW LEFT (N&M) HK36.141310 0-1
8 |WINDOW BAR (WEISS) ' 301.12.0050 2
9 |WINDOW BAR (WEISS) : HK36.141888 2
10 [LOCK (H&M) | | HK36.141195 ‘ 0-2
11 |LOCKING LEVER RIGHT ) ~_1820-5220-01-13-RH 1
12 [LOCKING LEVER LEFT 820-5220-01-13-LH 1
13 |COVER RIGHT 820-5220-01-31 1
14 |COVER LEFT 820-5220-01-32 1
15 |SELF TAPPING SCREW DIN7981-C3.9X9.5-A2 6
16 |GRIP MOUNT 820-5220-01-21 2
17 |GRIP J 850-10.2 2
18 |WASHER DIN134-A6,4-A2 4
19 [BOLT LN9037-M6X16 4
20 |[LOCK WASHER ' DIN6797-J6.4-ZP 4
21 |BLIND RIVET NUT UM-6-R 2
22 |BOLT DIN933-M6X40-A2 1
23 |WASHER DIN9021-M6-A2 8
24 |SELF LOCKING NUT DIN985-M6-A4 1
25 |COMPASS CLAP 820-3900-02-04 1
26 |COMPASS N000039 1
1 27 [BOLT LN9037-M5X18 6
26 |COMPASS ' 16.0060 1
27 |BOLT 10.1910 6
Date Of [ssue: Revision No.: Page No.:

1Jul 2010 1 D/5210-00-01/1
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ASSEMBLY NO.:
ASSEMBLY NAME: CANOPY

5210-00-01

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

._ ~ QTY. PER]

_|Part NO. | ASSEMBLY
28 |LOCK WASHER DIN6797-JM5-A2 24
29 |WASHER DIN9021-A5.3-A2 6
30 |WASHER DIN9021-A5.3-A2 6
31 |BOLT 1SO4017-M5X16-YZP 6
32 |HEXAGON NUT DIN934-M5-A2 12
33 |BOLT DIN933-M5X12-YZP 2
34 |SELF LOCKING NUT DIN985-M5-A2 2
35 |WASHER DIN125-AM5-ZP 2
36 |LEFT FREE ‘
37 |LEFT FREE
38 |LEFT FREE
39 |LEFT FREE
40 |EYE END DA40.110870
41 |BRAKET CONNECTION DV2-5220-02-00
42 |LEFT FREE
43 |LEFT FREE
44 |CASTLE NUT DIN937-FM6-ZP 2
45 |POLYAMID WASHER DIN9021-M6-PA 4
46 |FRONT ROD SHORT 820-5220-01-08-A 2
47 |FRONT ROD LONG 820-5220-01-07 2
48 |BACKROD 820-5220-01-09-A 2
49 |LOCKING BOLT |1820-5220-01-26-P0OS.1 4
50 |LEFT FREE
51 |SLEEVE MID 820-5220-01-10 6
52 |NUT DIN1587-M6-A2 2
53 |WASHER DIN125-6.2-A2 2
54 |SPRING 820-5220-01-12 4
55 |HINGE DV2-5210-03-04 1
56 |BOLT LN9037-06022 2

Date Of Issue:

Revision No.:
1 Jul 2010 1

Page No.:
D/5210-00-01/2
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K AIRCRAFT
ASSEMBLY NO.:  5210-00-01 VALID FOR SERIAL NOS.

ASSEMBLY NAME: CANOPY

36.501 AND SUBSEQUENT

57 |COLLAR BUSH PAF08095P11 2
58 |SEALING PROFILE 5391-29 5M
59 |COTTERPIN 1ISO1234-1.6X20-ZP

60 |SLEEVE FRONT/BACK DV2-5220-00-01

61 |SELF TAPPING SCREW DIN7982-M2.9X9.5-A2 24
62a |CONIC COVER LH HK36.122740 1
62b |CONIC COVER RH HK36.122745 1
63 |ROD END BEARING DAI-9027-00-01 2
64 [HEXAGON NUT DIN934-M6-8.8-B 2
65 |WASHER DIN6797-AMB-ZP 2
8 _|OPENING ROD DV2.5210.02.01 RH “ ]
67 |WASHER DIN9021-A5.3-A2 6
68 [SELF LOCKING NUT DIN935-M6-ZP 2
69 |BOLT LN9037-M5X18 6
70 |HOLDER LH: HK36.122740; RH: HK36.122745 2
71 |FORK HEAD DIN71752-5X10-A2

72 |SAFETY BOLT T17643

73 |WASHER DIN125-AM5-ZP 14
74 |ANGLE JOINT E75707081

78 |ANGLE JOINT E75707081

76 |HEXAGON NUT DIN934-M5-8.8-B 14
77 |WASHER DIN6797-JM5-ZP 14
78 |WASHER DIN125-AM5-ZP 4
79_|PEDESTAL B20.522001-16.LH ]

Date Of Issue:
1 Jul 2010

Reuvision No.:
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ASSEMBLY NO.:  5210-00-02
ASSEMBLY NAME: CANOPY CONNECTION

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

|part NO: AS

CANOPY

ON REQUEST 1

BRACKET RIGHT

DV2-5210-02-01-RH

DV2-5210-02-02

1
2
3 |PEDESTAL
4 |ROD END BEARING

DAI-9027-00-01

5 |SPACER TUBE

820-5220-01-25

6 |COLLAR BUSH

PAF08095P11

7 |BOLT

LN9037-06062

8 |WASHER

DIN134-A6,4-A2

9 |SELF-LOCKING NUT

DINS85-MG-A2

10 |SPRING MOUNTING PLATE

820-5220-01-22

11 |BOLT DIN963-M5X20-ZP
12 |CAP NUT DIN1587-M5-A2
13 |WASHER DIN125-A5.3-A2
14 |HEXAGON NUT DING34-M8-A2

15 |LOCK WASHER

DING797-J8.2-A2

16 |BOLT LN9037-06014
17 |LOCK WASHER DING6797-J6.4-ZP
18 |RIVET NUT UM-6-R

19 |SLEEVE FRONT

DV2-5220-00-02

20 |SLEEVE BACK

DV2-5220-00-02

21 |SPRING

N000019

22 |ALUMINUM BLOCK

820-5220-01-04

23 |CYLINDER BOLT

DIN912-M6X25-YZP

24 |BRACKET

DV2-5210-03-01

25 |SELF-LOCKING CAP NUT

DIN1587-M6-A2

26 |SPACER TUBE

DV2-5210-03-03

27 |BOLT LN9037-06050
28 |[STOP 1220102003 _
29 |SELF-LOCKING NUT DIN985-M6-A2

el Bl B B R e R e N B e e A A e A N R S e R K R K R BN A E N R RS He R SR R SR S =N
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ASSEMBLY NO.:  5210-00-02
ASSEMBLY NAME: CANOPY CONNECTION

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

_|Part NO:

30

BRACKET LEFT

DV2-5210-02-01-LH 1

Date Of Issue: Revision No.:
1Jul2010 1

Page No.:
D/5210-00-02/2
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CHAPTER 53 - FUSELAGE

VENTRAL FINN
VENTRAL FINN MOUNTING

CONNECTION OF FUSELAGE AND WINGS
WING-FUSELAGE CONNECTION WITH “A” BOLT
WING-FUSELAGE CONNECTION WITH “B" BOLT
WING-FUSELAGE CONNECTION WITH MAIN BOLT

CONNECTION OF FUSELAGE AND WINGS - OPTIONAL

WING-FUSELAGE CONNECTION WITH TELESCOPIC ROD

FUSELAGE

FUSELAGE

CONNECTION OF FUSELAGE AND HORIZONTAL STABILIZER

CONNECTION OF FUSELAGE AND HORIZONTAL STABILIZER .

5300-00-01/1

5334-01-01/1
5334-01-02/1

5334-01-03/1

5334-02-01/1

5360-00-01/1

5384-00-01/1

Date Of Issue: Revision No.:
1 Jul 2010 1
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ASSEMBLY NO.:  5300-00-01 VALID FOR SERIAL NOS.

ASSEMBLY NAME: VENTRAL FINN MOUNTING

36.501 AND SUBSEQUENT

, _|PartNox: S
1 |VENTRAL FINN 820-5360-01-01-RH 1
820-5360-01-01-LH 1
2 |TAPPING SCREW DIN7983-3.8X9.5-ZP 8
Date Of Issue: Revision No.: Page No.:
1 Jul 2010 1 D/5300-00-01/1




“ Diamond HK 36 T | Parts Catalog

AIRCRAFT

1

N

a\L
€ / |
N W
\c/ 3,8 |
\f 9, 10, 11
g 4
N q/
\’ )
NG A 2

7272777 FA

£ BN
N g -
$ 1
N o B8
s 7}5 :
\C
[
12,13,14,15

).
| /

AN

P ! - _"______j

1
!
!

\

Date Of Issue: Revision No.: Page No.:
1Jul 2010 1 P/5334-01-01/1




P Diamond

AIRCRAFT

HK36 T

Parts Catalog

ASSEMBLY NO.:  5334-01-02

ASSEMBLY NAME: WING-FUSELAGE CONNECTION

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

WITH "A" BOLT
NoE art NO: ASSEMBLY
1 |FUSELAGE ON REQUEST 1
2 |“A™-BOLT DV2-5334-00-05 1
3 |WING LH ON REQUEST 1
4 |COLLAR BUSH DV2-5334-00-06 1
5 |“A"-BOLT BUSH COMPLETE DV2-5334-00-00-.3+4 1
6 |SPHERICAL PLAIN BEARING SCP30_IH 1
7 |COLLAR BUSH DV2-5334-00-11 1
8 |WING RH ON REQUEST 1
9 |“A™-BOLT MOUNT 820-5361-01-03-2 1
10 |WASHER DIN125-BM10-ZP 1
11 {SELF LOCKING NUT DIN985-M10-A2 1
12 |SELF LOCKING NUT " |IDIN985-M6-A2 8
13 |WASHER DIN125-6.2-A2 8
14 |WASHER DIN9021-M6-A2 8
15 |BOLT* ON REQUEST 1 8

* WWHEN ORDERING THIS PART PLEASE SPECIFY THE EXACT BOLT LENGHT

_ Date Of Issue:
1 Jul 2010

Revision No.:
1

Page No.:
- D/5334-01-01/1
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ASSEMBLY NO.:  5334-01-02

ASSEMBLY NAME: WING-FUSELAGE CONNECTION

WITH "B" BOLT

VALID FOR SERIAL NOS.

36.501 AND SUBSEQUENT

_|partNO:

HK36.132720

1 |FUSELAGE ON REQUEST 1
2 |WING LEFT ON REQUEST 1
3 |BOLT DIN912-M6X40-YZP 1
4 |TUBE DV2-5334-03-04 1
5 |"B"BOLT |DV2-5334-00-08 1
& |SHIM, 0.3 mm (0.12in.) * DIN988-20X28X0.3 0-5
7 |COLLAR BUSH DV2-5334-03-02 1
'8 |COLLAR BUSH DV2-5334-03-01 1
9 ["B"BOLT BUSH COMPLETE DV?2-5334-04-00 1
10 |COLLAR BUSH DV2-5334-04-02 1
11 |TUBE |DV2-5334-04-03 1
12 |SPHERICAL PLAIN BEARING SCP_16_IH 1
13 |SEEGER RING DIN472-JS32X1.5 1
14 |WASHER 820-5700-03-04 1
15 |NUT DIN1804-M38X1.5-ZP 1
16 |LOCKING ELEMENT DV2-5334-04-01 1
17 |TUBE COMPLETE |DV2-5334-03-00-POS4 1
18 |SHIM, 0.1 mm (0.04 in.) * DIN988-25X36X0.1 0-2
19 |WING RIGHT ON REQUEST 1
20 |"B"BOLT COVER 1

* AS REQUIRED

Date Of Issue:
1 Jul 2010

Revision No.:

Page No.:
D/6334-01-02/1
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AIRCRAFT

ASSEMBLY NO.:  5334-01-03 VALID FOR SERIAL NOS.

ASSEMBLY NAME: WING-FUSELAGE CONNECTION 36.501 AND SUBSEQUENT
WITH MAIN BOLT

TQTY. PER
NO. e L ~|PartNO: ASSEMBLY
1 |MAIN BULKHEAD 820-5361-03-00 1
2 |LOCKING ELEMENT " |DV2-5334-05-01 1
3 |HEXAGON NUT DIN439-BM16-A2 1

4 |MAIN BOLT DV2-5334-00-09 2

5 |COLLAR BUSH DV2-5334-00-10 4

Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1 D/5334-01-03/1
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AIRCRAFT

ASSEMBLY NO.:  5334-02-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: WING-FUSELAGE CONNECTION =~ 36.501 AND SUBSEQUENT
WITH TELESCOPIC ROD

|Part NO: ASSEMBLY

DV2-5334-00-04 OPT. 1

2 |DOWEL PIN DIN1481-4X20-ZP 1

3 |CARDAN JOINT T 17683 1

4 |TELESCOPIC ROD COMPLETE 820-1000-01-01 1

5 |RIBLEFT 820-1000-01-07X01 ‘ 1

6 |RIBRIGHT - |820-1000-02-07X01 1
Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1 D/5334-02-01/1
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ASSEMBLY NO.:  5360-00-01
ASSEMBLY NAME: FUSELAGE

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

|Part NO:

1 |FUSELAGE

|{ON REQUEST
2 |FIREWALL TC1-5312-21-00
3 |MAIN BULKHEAD 820-5361-03-00
‘4 |ROLL BAR DV20.135380-N_P

5 |BULKHEAD

820-5300-01-04N_P

6 |HALF-BULKHEAD

TC1-5312-22-00

7 |TUBE

EVILON-13.5

8 |RINGFRAME 1

DV2-5363-00-04-NPC

9 |RINGFRAME"2

DV2-5363-00-05-NPC

10 |RINGFRAME 3

DV2-5363-00-06-NPC

11 |FRAME

820-5300-01-21-NPC

12 |RUDDER FIN STIFFENER

DV2-5363-00-10

13 |RUDDR FIN WEB

820-5300-01-09-NPC

14 |BRACKET 820-5523-02-01

15 |ANTENNA SP100

16 |RIB TC1-5310-40-00-NPC

17 |BOLT 820-5523-02-06

18 |HOSE 157727

19 |VENT CHANNEL LH ON REQUEST

20 |VENT CHANNEL RH ON REQUEST

21 |AIR FLAP 1660075

55 1FINN 820-5360-01-01-RH
820-5360-01-01-LH

23 |WASHER DIN9021-B10.5-ZP

24 |NUT LN9348-M10

25 |BOLT LN9037-06025

G)NN—L-AN-—\—lNN-—l-—\—L—A-A-.\—&.—X@N._\._\._-\_A.A..;
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ASSEMBLY NO.:  5384-00-01

ASSEMBLY NAME: CONNECTION OF FUSELAGE AND

HORIZONTAL STABILIZER

VALID FOR SERIAL NOS.

' 36.501 AND SUBSEQUENT

Part NO: ASSEMBLY|

STABILIZER BRACKET FRONT

1 |COLLAR BUSH D41-5313-10-30 2
2 |BEARING SSCP10 2
3 |COTTERPIN [DIN1481-3X12-A2 2
4 |BUSHING 820-5523-02-02 1
5 |SAFETY RING 820-5523-02-08-MOD -1
6 |BOLT 820-5523-02-04_1 1
7 820-5523-02-03 1

Date Of Issue:
1Jul 2010

Revision No.;
1

Page No.:
D/5384-00-01/1
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’ AIRCRAFT
CHAPTER 55 - WINGLETS
WINGLETS
WINGLETS 5510-00-01/1
Date Of Issue: Revision No.: Page No.: -

1 Jul 2010
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ASSEMBLY NO.:  5510-00-01
ASSEMBLY NAME: WINGLETS

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

|Part NO:

1 |SELF LOCKING NUT DIN985-M6-A2

2 |WASCHER '|DIN125-6.2-A2 4

3 |BUSHING 820-5730-00-02-POS1 2

4 |INSERT HK36.134207 1

5a |WINGLET LEFT 820-5731-00-00 1

50 |WINGLET RIGHT 820-5732-00-00 1
2

6 |BUSHING

820-5730-00-02-POS2

Date Of Issue:
1 Jul 2010

Revjsi?n No.:

Page No.:
D/5510-00-01/1




@y Diamond HK 36 T

AIRCRAFT

Parts Catalog

CHAPTER 57 - WINGS

WINGS
CONNECTION OF AILERON

WING MOUNT

5700-00-01/1

5700-00-02/1

Date Of Issue: Revision No.:

1 Jul 2010 1

Page No.:
D/5700-00-00/1
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ASSEMBLY NO.:  5700-00-01
ASSEMBLY NAME: CONNECTIONOF AILERON

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

: Part NO: : |
1 |BEARING SET IN WING HK36.133411-NPC 1
2 |BEARING SET IN RUDDER HK36.133331-NPC 1
3 |ENDBAR {ON REQUEST
4 |COLLAR BUSH PAF06080P11 6
Revision No.: Page No.:

Date Of Issue:
1 Jul 2010
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ASSEMBLY NO.:

5700-00-02

ASSEMBLY NAME: WING MOUNT

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

1 Jul 2010 1

gy T QTY PER

B “|Part NO: | ASSEMBLY
1 |*A"-BOLT BUSH COMPLETE DV2-5334-00-00-.3+4 1
2 |SPHERICAL PLAIN BEARING SCP30_IH 1
3 |COLLAR BUSH DV2-5334-00-11 1
4 |“B"-BOLT BUSH COMPLETE DV2-5334-04-00 1
5 |COLLAR BUSH DV2-5334-04-02 1
6 |TUBE DV2-5334-04-03 1
7 | SPHERICAL PLAIN BEARING SCP_16_IH 1
8 |SEEGERRING DIN472-JS32X1.5 1
9 |BOLT LN9037-M6X26 2
10 |BUSH DV2-5334-00-13 1
11 |PEDESTAL 820-2710-02-02 1
12 |BELLCRANK 820-2710-02-01 2
13 |WASHER DIN125-6.2-A2 2
14 |BOLT LN9037-06022 2
15 |WASHER DIN9021-M6-A2 4
16 |ROLLER 626.2RSR 2
17 |LEFT FREE
18 |SELF LOCKING NUT DIN985-MB-A2 6
19 |WASHER DIN125-6.2-A2 6
20 |BOLT LN9037-M6X12 4
21 |SELF LOCKING NUT DIN985-M6-A2 4
22 |RHWING ON REQUEST 1
23 |LH WING ON REQUEST 1

Date Of Issue: Revision No.: Page No.:

D/5700-00-02/1
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AIRCRAFT

CHAPTER 61 - PROPELLER

.PROPELLER

PRESSURE STORAGE
PRESSURE STORAGE ASSEMBLY

6100-02-01/1

6100-02-02/1

Date Of Issue: Revision No.:

Page No.:

1 Jul 2010 1 D/6100-00-00/1
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AIRCRAFT

ASSEMBLY NO.:  6100-02-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: pROPELLER 36.501 AND SUBSEQUENT
1T - . PER]
NOCE - . |Part NO: ASSEMBLY
1 |PROP COMPLETEWITH 2, 3, 4 ON REQUEST 1
2 INUT C-328 6
3 |SPINNER WHITE ON REQUEST ‘ 1
4 |SPINNER SCREW C306-8 10
5 |WASHER AN960-816 10
_Date Of Issue: Revision No.. Page No.:

1 Jui 2010 1 D/6100-02-01/1




¢ Diamond

AIRCRAFT

HK36T

Parts Catalog

Date Of Issue:

1Jul 2010

Revision No.:
1

Page No.:
P/6100-02-02/1




¥ Diamond

AIRCRAFT

HK36 T

Parts Catalog

ASSEMBLY NO.:

6100-02-02

VALID FOR SERIAL NOS.

ASSEMBLY NAME: PRESSURE STORAGE ASSEMBLY 36.501 AND SUBSEQUENT

~QTY.PER

|Part NO: : |ASSEMBLY
1 |CLAMP SGTS_70-90 9W1C7 2
2 |PRESSURE STORAGE P447 1
3 |SAFETY HOSE 2650-8 1
4 |HOSE HK36.156070 1
5 |BOLT DIN933-M8X20-8.8-YZP 2
6 |WASHER DIN6797-J8.2-A2 2
7 |PEDESTRAL 820-6100-01-02 1
8 |RUBBER ON REQUEST 2

Date Of Issue: Revision No.: Page No.: .

1 Jul 2010

1

D/6100-02-02/1
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AIRCRAFT

CHAPTER 71 - POWER PLANT

COWLING
COWLING 7110-00-01/1

ENGINE MOUNT

ENGINE MOUNT o 7120-00-01/1

ENGINE DRAIN

ENGINE DRAIN _ 7170-00-01/1
Date Of Issue: Revision No.: , Page No.: -

1Jul 2010 1 D/7100-00-00/1
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AIRCRAFT
ASSEMBLY NO.:  7120-00-01 ‘ VALID FOR SERIAL NOS.
ASSEMBLY NAME: ENGINE MOUNT 36.501 AND SUBSEQUENT
Ehaicd 2 {Part NO: , ‘
1 |ENGINE MOUNT COMPLETE ‘ 820-7122-00-00 1
2 |BUSHING 820-7121-00-01 4
3 |RUBBER J3608-1_ 8
4 |WASHER CUP 530741 8
5 |BOLT ‘ ' DIN931-M10X110-YZP 1
6 |BOLT DIN931-M10X110-YZP 3
7 |BOLT DIN931-M10X130-EG 1
8 |BOLT DIN931-M10X55-YZP 5
9 |SELF LOCKING NUT DIN980V-M10X1.5 10
10 |WASHER ‘ BN732-M10X40-BZP
11 JWASHER BN732-M10X40-BZP
| 12 _|WASHER _ DIN125-AM10-ZP 26
Date Of Issue: Revision No.: Page No.:

1Jul2010 1 . D/7120-00-01/2
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AIRCRAFT .
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Date Of Issue: Revision No.: - Page No.:
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SSEMBLY NO.:  7110-00-01
ASSEMBLY NAME: COWLING

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

)TY. PER|
~|Part NO: EMBLY
1 |LOWER COWLING WITH LANDING LIGHT* |D20-7116-00-00X02 1
2 |LOWER COWLING DV2-7110R-00-02_1 1
3 |UPPER COWLING DV2-7110-R00-01 1
4 |COVER 820-5300-01-36 1
5 |BOLT ISO7380-M3X10-A2 4
6 |SELF LOCKING NUT DIN985-M3-A2 4
7 |WASHER DIN134-A3.2-ZP 4
8 |HINGE D41-7116-62-00 1
9 |LOCK 2600-5WD 1
10 |WASHER V2600-LW-7 1
11 |MOUNT 99R10-01A1 1
12 |[NUT 10-01_A1 1
13 |LOCK 4085-7D 21
14 |GUIDE 4002-N-3 21
15 |CIRCLIP R4G-2 21
16 |MOUNT 244-16G 21
17 |RIVET DIN7337-B3.2X11 42
*OPTIONAL
Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1

- DI7110-00-01/1
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AIRCRAFT

16,17  13,14,15 4 9,10,11,12 56,7,8 3

13,14,15 1,2 16,17

Date Of Issue: Revision No.: Page No.:
1 Jul 2010 1 P/7110-00-01/3
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16,17 13,1415 4 9,10,11,12 56,7,8 3

13,14,15 1,2 16,17

Date Of Issue: . Revision No.: Page No.:
1Jul 2010 1 : P/7110-00-01/4
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AIRCRAFT
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Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:  7110-00-01
ASSEMBLY NAME: COWLING

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

Part NO:
1 |LOWER COWLING WITH LANDING LIGHT* 820-7110-07-04X01 1
2 |LOWER COWLING 820-7110-07-04 1
3 |UPPER COWLING 820-7110-10-00 1
4 |COVER 820-5300-01-36 1
5 |BOLT 1SO7380-M3X10-A2 4
6 |SELF LOCKING NUT DIN985-M3-A2 4
7 |WASHER DIN134-A3.2-ZP 4
8 |HINGE D41-7116-62-00 1
9 |LOCK V26S04-5AGV 1
10 |WASHER V2600-LW-7 1
11 |MOUNT 99R10-01A1 1
12 [NUT 10-01_A1 1
13 |LOCK 40S5-7D 21
14 |GUIDE 4002-N-3 21
15 |CIRCLIP R4G-2 21
16 |[MOUNT 244-16G 21
17 |RIVET DIN7337-B3.2X11 42

*OPTIONAL
Date Of Issue: Revision No.: Page No.:

1 Jul 2010 1

D/7110-00-01/2
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ASSEMBLY NO.:  7120-00-01
ASSEMBLY NAME: ENGINE MOUNT

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

_QTY. PER
|Part NO: ASSEMBLY
1 |ENGINE MOUNT WITH STRUT DV2-7120R00-00_1 1
2 |LEFT FREE
'3 |STRUTLEFT 820-7100-01-24 1
4 |STRUT RIGHT 820-7100-01-25 1
5 |THREADED PIN 820-7100-01-05 1
6 |SHOCK MOUNTS ST-1221416004_ 4
7 |SPACER TUBE DV2-7121R00-03 2
8 |[SPACER TUBE DV2-7121R00-02 6
9 |BOLT DIN931-M10X75 2
10 |BOLT DIN931-M10X70-8.8-EG 2
11 |SELF-LOCKING NUT DIN980V-M10X1.5 8
12 |WASHER |DIN125-BM10-ZP 14
13 |BOLT DIN931-M10X60-YZP 2
14 [WASHER BN732-M10X40-BZP 4
15 |BOLT DIN912-M10X80-12.9 4

‘Date Of Issue:
1 Jul 2010

Revisi,o_n1No,:

~ Page No.:
D/7120-00-01/1
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AIRCRAFT

ASSEMBLY NO.:  7170-00-01 VALID FOR SERIAL NOS.

ASSEMBLY NAME: ENGINE DRAIN 36.501 AND SUBSEQUENT

- QTY. PER

- |Part NO: ASSEMBLY.

1 |HOSE 06_5205_2004_ 1

2 |T-FITTING TS6 2

3 |HOSE ' 299T01 1

4 |HOSE 4219-8.0 1

5 |BREATHER DV2-7170R00-01 1

6 |CABLETIE PLT1MM30 3

7 CABLE TIE PLT4SM30 1

8 |OETIKER-TYPE CLAMP 16GER 1
_Date Of Issue: Revision No.: Page No.:

1Jul 2010 1 D/7170-00-01/1
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AIRCRAFT

ASSEMBLY NO.:  7170-00-01 VALID FOR SERIAL NOS.
ASSEMBLY NAME: ENGINE DRAIN 36.501 AND SUBSEQUENT

1 |LEFT FREE

Date Of Issue: Revision No.: Page No.:
1.Jul 2010 1 D/7170-00-01/2
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AIRCRAFT

CHAPTER 75 - ENGINE AIR AND WATER CIRCUIT

AIR CIRCUIT

ENGINE - AIR INTAKE SYSTEM _ 7500-00-01/1 -

WATER CIRCUIT

ENGINE - WATER SYSTEM 7500-00-02/1

Date Of Issue: Revision No.: ~ Page No.:
1Jul2010 1 D/7500-00-00/1
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AIRCRAFT
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Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:  7500-00-01

ASSEMBLY NAME: ENGINE - AIR INTAKE SYSTEM

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

|Part NO:

CARBURETOR HEAT BOX

DV2-7500R-02-00

2 |HEAT EXCHANGER ON REQUEST 1
3 |AIR FILTER BOX HK36.135160 1
4 |AIRFILTER RU-0810 1
5 |HOSE SCAT10 1
6a |HOSE, 50 x 60 DIN73411-50X5 1
6b |HOSE, 50 x 40 DIN73411-50X5 1
7 |CLAMP SGTS_50-70 9W1C7 8
8 |CLAMP SGTS40-60_9W1C7 4
9 |CARBURETOR HEAT BOWDEN CABLE DV2-7600R00-04 1
10 |NIPPLE DAI-9071-03-01 1
11 |SELF-LOCKING NUT DIN985-M5-A2 5
12 |SPRING ' RZ_066_0 1
13 |CABIN HEAT BOWDEN CABLE DV2-7500R00-03 1
14 |LOCK WASHER DIN6797-JM5-A2 1
15 |HEXAGON NUT DIN934-M5-A2 1
16 |NIPPLE E816_016_001 1
17 |BOLT LN9037-05016 3
18 |WASHER DIN125-A5.3-A2 3
19 |DAMPER 09 6048 01 155_ 2
20 |SELF-LOCKING NUT DIN980-VM6-A2 3
21 |WASHER DIN134-A6,4-A2 3
22 |BOLT DIN933-M6X16-8.8-YZP 1
23 |WASHER BN732-6X25 1
24 |HEATING VALVE 820-7500-05-00 1
25 |AIR COVER 820-7100-04-01 1
26 |EDGE PROTECTION PROFILE 1.025.088.971 ) 0,3M
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ASSEMBLY NO.:  7500-00-02 VALID FOR SERIAL NOS.

ASSEMBLY NAME: ENGINE - WATER SYSTEM 36.501 AND SUBSEQUENT

NG . |Part NO: ASSEMBLY
1 |EXPANSION TANK 922665 1
2 |OVERFLOW BOTTLE 922320 1
3 |HOSE 4219-8.0 1
4 |COATING T50F 1
5 |CLAMP 01267702013 1
6 |CLAMP 01167602013 1
7 |BOLT - LN9037-M6X16 4
8 |WASHER DIN134-A6,4-A2 4
9 |SELF-LOCKING NUT DIN980-VM6-A2 4
10 |TUBE, 160 rm (6.3 in.) 922250 3
11 |CLAMP 251875 16
12 |TUBE 820-7100-04-06 1
13 |ELBOW RIGHT 820-7100-04-02 1
14 |ELBOW LEFT 820-7200-00-01 1
15 |CABLE TIE PLT2SM30 8
16 |DAMPER 09 6048 01 155 2
17 |TUBE, 180 mm.(7.11in.) 922250 1
18 |TUBE, 290 mm (11.4in.) 922250 2
19 |BENT SOCKET 922232 12
20 |O-RING 950180 4
21 |MANIFOLD FLANGE 922303 4
22 |LOCK WASHER 945751 4
23 |ALLEN SCREW 241930 4

24 [CLAMP - W2C7_SGT 8
25 [BOLT LN9037-05016 1
26 |WASHER DIN125-AM5-ZP 2
27 |SELF-LOCKING NUT DIN980-VM5-A2 1
28 |CLAMP RSGU1 22 9 1
29 |RADIATOR 995697 1
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ASSEMBLY NO.:  7500-00-01

ASSEMBLY NAME: ENGINE - AIR INTAKE SYSTEM

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

~ QTY.PER
ASSEMBLY
1 JCARBURETOR HEAT BOX 667574 1
2 |HEAT EXCHANGER ON REQUEST
3 1AIR FILTER BOX 820-7500-00-01
4 IAIRFILTER RU-0810
5 [|HOSE SCAT10
6a |HOSE, 50 x 60 DIN73411-50X5
6b [HOSE, 50 x 40 DIN73411-50X5
7 |CLAMP SGTS_50-70_9W1C7
g |CLAMP SGTS40-60_9W1C7

CARBURETOR HEAT BOWDEN CABLE

DV2-7600R00-04

1 Jul 2010 1

1
1
1
1
1
1
8
4
1
10 |NIPPLE DAI-9071-03-01 1
11 |SELF-LOCKING NUT DIN985-M5-A2 5
12 |SPRING , RZ_066_0 1
13 |CABIN HEAT BOWDEN CABLE DV2-7500R00-03 1
14 |LOCK WASHER DIN6797-JM5-A2 1
15 |HEXAGON NUT DIN934-M5-A2 1
16 |NIPPLE E816_016_001 o1
17 |BOLT LN9037-05016 3
18 |WASHER DIN125-A5.3-A2 3
19 |DAMPER 09 6048 01_155 2
20 |SELF-LOCKING NUT DIN980-VM6-A2 3
21 |WASHER DIN134-A6,4-A2 3
22 |BOLT DIN933-M6X16-8.8-YZP 1
23 |WASHER BN732-6X25 1
24 |HEATING VALVE 820-7500-03-00 1
25 |AIR COVER 820-7500-04-00 1
26 |TURBO 887129 1
Date Of Issue: Revision No.: Page No.:
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CHAPTER 76 - ENGINE CONTROLS

TROTTLE QUADRANT

THROTTLE QUADRANT 7600-00-01/1

ENGINE CONTROL - COCKPIT 7600-00-02/1

ENGINE CONTROL -ENGINE 7600-00-03/1
Date Of Issue: Revision No.: Page No.:

1Jul 2010 1 D/7600-00-00/1
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ASSEMBLY NO.:

7600-00-01

ASSEMBLY NAME: THROTTLE QUADRANT

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

- QTY. PER

el _|Part NO: ASSEMBLY

.1 |THROTTLE QUADRANT 820-7100-06-00 1
2 |LEVERI DV2-7600R01-05 1

3 |LEVERII DV2-7600R01-06 1

4 |LEVER Il DV2-7600R01-08 1

5 |STOP PLATE DV2-7600R01-02 2

6 [HOUSING ON REQUEST 1

7 |POLYAMIDE WASHER DIN9021-8.4-PA 2

8§ |HEXAGON NUT DIN985-M6-A2 1

9 |THREADED PIN DIN551-M6X60-ZP 1

10 |SLEEVE , '|DV2-7600R01-04 1
11 |POLYAMIDE WASHER DIN125-A8.4-PA 4
12 |SQUARE WASHER DV2-7600R01-03 1
13 |SPRING WASHER DIN2093-A16X8.2X0.9 2-3
14 |WASHER BN567-8 1
15 |DOWEL PIN DIN1481-1.5X10-A2 1
16 |[KNOB 22C3010 2
17 |THREADED PIN DIN551-M10X25-5.8 1
18 |KNOB 303206 1
19 |BOLT . DIN85-AMBX12-YZP 2
20 |KNOB 820-7100-06-30 1
21 |SLEEVE BU2-16-14-0170-C1 1
22 |KNOB |29k 4006 1
23 [FIXING LS1-19 1
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ASSEMBLY NO.:
ASSEMBLY NAME: ENGINE CONTROL - COCKPIT

7600-00-02

~ VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

|Part NO:

ASSEMBLY

BOWDEN CABLE - PROPELLER

DV2-7600R00-05

1

BOWDEN CABLE - CARBURETOR HEAT T*

BOWDEN CABLE - CARBURETOR HEAT TT*

DV2-7600R00-04
DV2-7600R00-05

1

BOWDEN CABLE - CHOKE

DV2-7600R00-03

BOWDEN CABLE - POWER RIGHT

DV2-7600R00-02

BOWDEN CABLE - POWER LEFT

DV2-7600R00-02

BOWDEN CABLE - COWL FLAP

820-7000-05-15

BOWDEN CABLE - CABIN HEAT

DV2-7500R00-03

2

1

1

1

1

8 |PEDESTAL 820-7000-06-26-1 1
9 |LEVER 820-7000-06-25-1 1
10 |SPACER TUBE 820-7000-06-30 1
11 |FRAME DV2-7600R03-02 2
12 |CABLE LINK DV2-7600R03-03 1
13 |{PULL KNOB DV2-7600R-03-01 1
14 |GUIDE E052173001-MOD 1
15 |HEXAGON NUT DIN934-M5-A2 6
16 |HEXAGON NUT DIN934-M6-8.8-B 2
17 |HEXAGON NUT DIN934-M4-8.8-ZP 1
18 |HEXAGON NUT DIN439-BM5-ZP 3
19 |SELF-LOCKING NUT DIN985-M4-A2 1
20 |SELF-LOCKING NUT DIN985-M6-A2 1
21 |BOLT LN9037-06014 1
22 |BOLT LN9037-M6X38 1
23 |WASHER DIN134-A6,4-A2 6
24 |WASHER DIN125-AM5-ZP 6
25 |LOCK WASHER DIN6797-JM5-A2 6
26 |WASHER BN1276-M5-B 2
27 |BOLT DIN7985-M4X16-ZP 2
28 |BOLT 2

DINS64-AM6X10-ZP

Date Of Issue:
1 Jul 2010 1

Revision No.:

Page No.:
D/7600-00-02/1




“ Diamond

AIRCRAFT

HK36T

Parts Catalog

ASSEMBLY NO.:

ASSEMBLY NAME: ENGINE CONTROL - COCKPIT

7600-00-02

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

|Part NO:

29 ;'—\J-GLE JOINT E75707081

30 |POWER LINKAGE 820-7000-06-29 1
31 |CONSOLE DV2-5361-00-15 1
32 |BOWDEN CABLE FIXTURE E900107000 1
33 |THROTTLE QUADRANT 820-7100-06-00 1
34 [NIPPLE DAI-9071-03-01 1
35 |NIPPLE 1450 1
36 [NIPPLE 1480 38A 1
37 |LOCK WASHER DIN6797-J6.4-ZP 2
38 |LOCK WASHER DIN6797-JM4-A2 .2
39 |BOWDEN CABLE - PARKING BRAKE 1

TC1-9032-43-05
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ASSEMBLY NO.:  7600-00-03

ASSEMBLY NAME: ENGINE CONTROL - ENGINE

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

NC - |Part NO: ASSEMBLY
1 |BOWDEN CABLE - PROPELLER DV2-7600R00-05 1
2 |BOWDEN CABLE - CARBURATOR T* DV2-7600R00-04 1

. BOWDEN CABLE - CARBURATOR TT* DV2~7600ﬂ:05 V
3 |BOWDEN CABLE - CHOKE DV2-7600R00-03 2
4 |BOWDEN CABLE - POWER RIGHT DV2-7600R00-02 1
5 |BOWDEN CABLE - POWER LEFT DV2-7600R00-02 1
6 |HEXAGON NUT DIN934-M5-A2 6
HEXAGON NUT DIN934-M6-A2 2
SELF LOCKING NUT DIN980-VM5-A2 2
g |[BOLT LN9037-M5X18 1
10 |WASHER DIN125-A5.3-A2 4
11 |BOWDEN CABLE MOUNT DV2-7600R00-06 1
12 |SPRING RZ 066 _0 1
13 [NIPPLE DAI-9071-03-01 2
14 |BOLT LN9037-M5X18-MOD -1
15 |COATING T25N-C 1
Date Of Issue: Revision No.: Page No..
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CHAPTER 78 - EXHAUST

EXHAUST

EXHAUST WITH HEAT EXCHANGER

7800-00-01/1
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ASSEMBLY NO.:  7800-00-01
ASSEMBLY NAME: EXHAUST WITH HEAT EXCHANGER  36.501 AND SUBSEQUENT

VALID FOR SERIAL NOS.

_ |PartNO:

EXHAUSE COMPLETE
EXHAUST COMPLETE WITH HEAT EXCHANGER 820-7100-03-06

820-7100-08-06 | 1

2 |HEAT EXCHANGER DV2-7500R03-00 1
3 |EXHAUST MANIFOLD RIGHT FOREWARD DV2-7800R02-01 1
4 |EXHAUST MANIFOLD LEFT FOREWARD DV2-7800R02-02 1
5 |EXHAUST MANIFOLD RIGHT REARWARD DV2-7800R02-03 1
6 |EXHAUST MANIFOLD LEFT REARWARD DV2-7800R02-04 1
7 |SPRING 938795 8
8 |SELF-LOCKING NUT N000005 8
9 |SELF-LOCKING NUT DIN980-VM5-A2 3
10 |WASHER DIN134-5-ZP 3
11 |BOLT DIN933-M5X12-YZP -3
12 |EXHAUST 820-7100-08-06 1
13 |STRAP FOR EXHAUST MANIFOLD ARS-M8-33 1
Date Of Issue: Revision No.: Page No.:
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ASSEMBLY NO.:  7800-00-01

VALID FOR SERIAL NOS.
ASSEMBLY NAME: EXHAUST WITH HEAT EXCHANGER ~ 36.501 AND SUBSEQUENT

_ QTY. PER

‘ASSEMBLY

1 |EXHAUST PIPE 820-7801-02-03 1

2 |CLAMP 820-7801-02-02 1

3 |BOLT LN9037-06018 1

4 |WASHER DIN125-AM6-ZP 1

.5 |SELFLOCKING NUT DIN980-VMB-A2 1
ALL OTHER PARTS BY REQUEST
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CHAPTER 79 - ENGINE OIL

ENGINE OIL
ENGINE - OIL SYSTEM

7800-00-01/1
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ASSEMBLY NO.:

7900-00-01

ASSEMBLY NAME: ENGINE - Ol SYSTEM

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

=
Part NO: LY
1 |OIL TANK 956503 1
2 |COVER 974647 YELLOW 1
3 |UPPER PART 056436 1
4 |O-RING 850490 1
5 |SNAP RING 951817 1
6 |BOLT 241403 1
7 |SEAL DIN7603-12X16X1.5-CU 1
8 |HOSE CLAMP SGT 130-150 9 W1 C7 1
9 |OIL DIPSTICK 956151 a
10 |OIL COOLER 886028-MOD 1
11 |DEFLECTOR ON REQUEST 1
12 |SPRING |km-3610 2
13 |HOSE 956390 3
14 |HOSE 2650-13 3
15 |OETIKER-TYPE CLAMP 20.7RER 6
16 |[LOCK WIRE MS20995C32SS1LB 1
17 |FITTING 840449 1
18 |FITTING 924583 1
19 |HEXAGON NUT DIN936-M20X1.5-ZP 2
20 |{SOCKET 5616663 2
21 |TAP WASHER TC1-7906-00-01 2
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ASSEMBLY NO.:  7900-00-01

ASSEMBLY NAME: ENGINE - OIL SYSTEM

VALID FOR SERIAL NOS.
36.501 AND SUBSEQUENT

1 |OIL TANK 956503 1
2 |COVER 974647 YELLOW 1
3 |UPPER PART 056436 1
4 |O-RING 850490 1
5 |SNAP RING 951817 1
6 |BOLT 241403 1
7 |SEAL DIN7603-12X16X1.5-CU 1
8 |HOSE CLAMP SGT_130-150_9_W1_C7 2
9 |OIL DIPSTICK 956151 1
10 |OIL COOLER 886029-MOD-914 1
11 |DEFLECTOR ON REQUEST 1
12 |SPRING KM-3610 2
13 |HOSE 956390 3
14 |HOSE 2650-13 3
15 |OETIKER-TYPE CLAMP 20.7RER 6
16 |LOCK WIRE MS20995C-32 1
17 |FITTING 840449 1
18 |FITTING 924583 1
19 |HEXAGON NUT DIN936-M20X1.5-ZP 2
20 |SOCKET 5616665 2
21 |TAP WASHER TC1-7906-00-01 2
22 |CONNECTING PIECE 956580 2
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